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TEST REPORT FOR FCC CERTIFHCATION

Applicant : Inventec (Shangha) Corporation
Manufacturer : Inventec (Shanghai) Corporation
EUT Destription : Wirdess Point of Sde PDA
(A) Mode No. ; MRT320
(B) Serid No. : E06072201
(C) Power Supply DC 12V (Battery) or Charger
(D) Tet Voltage 120V/60Hz
Test Procedure Used:

FCC RULES AND REGULATIONSPART 15 SUBPART C FEBRUARY 2006
AND ANS C63.4-2003

The device described above is tested by Audix Technology (Shanghai) Co., Ltd. to
determine the maximum emission levels emanating from the device. The maximum
emission levels are compared to the FCC Part 15 Subpart C limits

The test results are contained in this test report and Audix Technology (Shanghai) Co.,
Ltd. is assumed full responsbility for the accuracy and completeness of these
measurements. This report also shows that the EUT (M/N: MRT320, S/N: E06072201),
which was tested on Jul 24 — Aug 12, 2006 is technically mmpliance with the FCC
officd limits

This report applies to above tested sample only. This report shall not be reproduced in
part without written approva of Audix Technology (Shanghai) Co., Ltd.

This report must not be used by the client to claim product certification, approval, or
endorsement by NVLAP, NIST, or any agency of the federd government.

Dateof Test : dul 24 — Sep 15, 2006

Prepared By: km Ww woﬁ' 7- {f
KATHY WANG HAssistant
)
Reviewer; S’“‘*/f“‘(y{h -""""'Z 'fll&h
SAMWHEN / Deputy Assistant Manager

®
AUDIX For and on bshalf of
Audix Technology ai) Co., Ltd.

Approved Signatory:

worys P (SepPurf

Authorized Signature(sy BYRON KWO / Manager

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066



Page 5 of 107

Inventec (Shanghai) Corporation FCC ID: TEGW9603

SUMMARY OF STANDARDSAND RESULTS

1.1 Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced

below:
Description / Test Item Test Sandard Results | MeetsLimit
EMSSION
. FCC RULES AND REGULATIONS PART 15
Coif“MC;?g $§#]ir2;’”ce SUBPART C FEBRUARY 2006 Pass 15.207
AND ANSI C63.4:2003
FCC RULESAND REGULATIONS PART 15
Radiiated Disturbance SUBPART C FEBRUARY 2006 Pass 15.209
AND ANSI C63.4:2003
. FCC RULESAND REGULATIONS PART 15
6&$T$£h SUBPART C FEBRUARY 2006 Pass | 15.247(3)(2)
AND ANSI C63.4:2003
. FCC RULESAND REGULATIONS PART 15
M&g“ﬂg;ﬂm SUBPART C FEBRUARY 2006 Pass | 15.247(b)(3)
AND ANSI C63.4:2003
RF Exposure FCC RULESAND REGULATIONS PART 1
M easurement 2005 Pass 1.1310
it Limizgiors | FOC RULESAND REGULATIONS PART 15
Mo romet SUBPART C FEBRUARY 2006 Pass | 15.247(c)
AND ANS| C63.4:2003
Berd Edge FCC RULESAND REGULATIONS PART 15
oardge SUBPART C FEBRUARY 2006 Pass | 15.247(c)
AND ANS| C63.4:2003
— | FCCRULESAND REGULATIONSPART 15
P“Nel\rfpmecrtgg“mty SUBPART C FEBRUARY 2006 Pass | 15.247(d)
AND ANS| C63.4:2003

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F06066
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2 GENERAL INFORMATION

2.1 Description of Equipment Under Test
Wireless Point of Sdle PDA

Description
Typeof EUT
Model Number
Serid Number

Applicant

Manufacturer

Radio Tech

Freg. Band

Data Rate

Tested Freq.

Freq. Channel

Page 6 of 107

M Production [ Pre-product [ Pro-type

MRT320

E06072201

Inventec (Shanghai) Corporation
1295 Yishan Road, Shanghai, 200233, China

Inventec (Shanghai) Corporation
1295 Yishan Road, Shanghai, 200233, China

DSSS Modulation

2412 MHz ~ 2462 MHz
In 5 MHz Separation

802.110: 1, 2, 5.5, 11 Mbps
802.11g: 6, 9, 12, 18, 24, 36, 48, 54 Mbps

Note: After testing, it seemed that the EUT output the
highest power with 1 Mbpsin 802.11b mode and 24
Mbpsin 802.11g mode. So in thisreport 1 Mbps

and 24 Mbps mode were tested
DaRate Peak Power (dBm)
1 Mbps 15. 13
2 Mbps 15.01

802.11b 5.5 Mbps 15. 01
11 Mbps 15. 09
6 Mbps 17.13
9 Mbps 17.00
12 Mbps 18. 94
18 Mbps 19.00

802119 ™4 Mbps 19. 19
36 Mbps 18. 95
48 Mbps 19. 07
54 Mbps 18. 88

2412 MHz (Channel 01)
2437 MHz (Channd 06)
2462 MHz (Channd 11)

11 channds

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F06066
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2.2

Antenna Manu.
Gan
Battery Manu.
M/N
Output
Charger Cradle Manu.
P/N
Mini Adapter Manu.
P/N
Power Supply Manu.
M/N
SN
[ nput
Output
Supported Simulators
221 PC
Manufacturer
Modd Number
CPU
Power Cable
Cetificate
2.2.2 Monitor
Manufacturer
Moda Number
Serid Number
Data Cable
Cetificate
2.2.3 Keyboard
Manufacturer
Modd Number
Seria Number
Data Cable
Catificate

FCC ID: TEGWS0603

: Tyco
:>-5dBi

: Sawtry Technology Limited.
: UMPC WP9600
12V

. Inventec (Shanghai) Co., Ltd.

: VO8019APB001

- Inventec (Shanghai) Co., Ltd.

: 1510B0200201, AXI, 3

: UMEC

- UP0501Q-12T

: CG190017

: 100 - 240 V~ 2.0A Max
:DC +12Vv 4.16A

HP
dx6120M T
CNG5300432

Unshielded, detachable ,1.8m

FCC DoC, VCCI, CE/EMC
VCClI, C-Tick, CHEMC
MIC, C-Tick(N119)

HP
PE 1233
CNC52915R8

Unshielded, undetachable ,1.5m

VCCI, CE, BSMI (R33001)

Page 7 of 107

S0W Max

CCC (B130021), C-Tick (N119)

MIC (E-B012-03-1453B)

Logitech
KB-0133
323686-AA1

Unshidded, Undetachable, 1.9m

FCC DoC, VCCI, CE/EMC
MIC, C-Tick(N119)

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F06066
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2.2.4 Mouse
Manufacturer Logitech
Modd Number M-S69
Seria Number 323614-001
Data Cable Unshidded ,Undetachable, 1.85m.
Cetificate FCC ID:INZ21-1443, VCCI, CE-EMC,
MIC, C-Tick(N231)
2.25 Printer
Manufacturer HP
Modd Number C3990A
Seria Number JPZX 020487
Data Cable Unshidded, Detachable, 1.5m
Power Cord Unshieded, Detachable, 1.8m
Cetificate GS, CE/EMC, C-Tick, FCC DoC
2.2.6 Modem
Manufacturer Aceex
Modd Number 1414
Serid Number 980013576
Data Cable Unshiedded, Detachable, 1.8m
FCCID IFAXDM1414
2.2.7 Earphone
Manufacturer Guangdong chaoyang guishen yu feidie
M/N SD-747

2.3 Description of Test Facility

Site Description
(Semi-Anechoic Chamber)

Name of Firm

Site Location

FCC registration Number

: Sept. 17, 1998 fileon
June 26, 2006 Renewed
Federd Communications Commission
FCC Engineering Laboratory
7435 Oakland Mills Road
Columbia, MD 21046, USA

: Audix Technology (Shanghal) Co., Ltd.
: 3 F 34 Bldg 680 Guiping Rd.,
Caohging Hi-Tech Park,
Shanghai, China 200233

191789

Accredited by NVLAP, Lab Code :200371-0

2.4 Measurement Uncertainty

Conducted Disturbance Expanded Uncertainty
Radiated Disturbance Expanded Uncertainty

U=198dB
U=296dB

Audix Technology (Shanghai) Co., Ltd.
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3 CONDUCTED EMISSION TEST

3.1 Test Equipment
The following test equipment are used during the conducted emisson test in

Page 9 of 107

ashielded room:
Item Type Manufacturer | Model No. | Seria No. Last Cd. Next Cal.
1. Test Receiver R&S ESHS10 | 830223/007 | Apr 08,2006 | Apr 08, 2007
Line Impedance
2. Sabilization Kyoritsu KNW-407 8-1280-4 | Apr 12,2006 | Apr 12, 2007
Network (LI1SN#1)

3. S0 chi:t‘(’:?]X'd Anitsu MP59B | 6200426389 | Mar 18, 2006 | Sep 18, 2006
4, 50 O Terminator Anritsu BNC 001 Apr 11,2006 | Apr 11, 2007
, SET00200

Software Audix E3 9804M 592 -- --
3.2 Block Diagram of Test Setup
3.2.1 EUT & Supported Smulators
1 [ ]
Printer Monitor PC EUT
Keyboard Mouse Modem Earphone
3.2.2 Block Diagram of Test Setup
AC POWER TEST RECEIVER TEST PC
SOURCE
——> TRANSFORMER LISN 1 EUT
— :SIGNAL LINE LISN 2 :
—: POWER LINE @ Simulors

H : 50 O TERMINATOR

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F06066
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3.3 Conducted Emission Limit [FCC Part 15 Subpart C 15.207]

Frequency of Conducted Limits dB(mV)

Emisson -

(MH2) Quas-peak Avarege
015 ~ 05 66~56 56~46
05 = 5 56 46

5 ~ 30 60 0

NOTE 1 — The lower limit shal gpply & the trangtion frequencies.

NOTE 2 — Thelimit decreases linearly with the logarithm of the frequency in
the range 0.15 MHz~0.50 MHz

NOTE 3 — If the average limit is met when using a quas-peak detector, the
EUT shdl be deemed to meet both limits and measurement with the
average detector is unnecessary.

3.4 Test Configuration

The EUT (listed in Sec.2.1) and the simulators (listed in Sec2.2) were installed
as shown on Sec.3.2 to meet FCC requirements and operating in a manner that
tends to maximize its emission level in anorma application.

3.5 Operating Condition of EUT
3.5.1 Setup the EUT and smulators as shown in Sec. 3.2.
3.5.2 Turn on the power of dl equipments and the EUT.
3.5.3 Setthe EUT on the test modes, and then test.

3.6 Test Procedures

The EUT was connected to the power mains through a Line Impedance
Stabilization Network (LISN). This provided a 50 ohm coupling impedance for

the measuring equipment.

Both sides of AC line (VA & VB) were checked for maximum conducted
interference. In order to find the maximum emission, the relative positions of
equipment and al of the interface cables were changed or manipulated
according to ANSI C63.4 during conducted emission test.

The bandwidth of Test Recaeiver ESHS10 was et at 10 kHz.

The frequency range from 150 kHz to 30 MHz was checked.

In the same time, the EUT is running “H” pattern, copying file between SD
card and RAM, copying file between EUT and PC with USB cable,
synchronize the EUT and PC through wireless connection and printing mode.

All the conducted disturbance test results are listed in Sec. 3.7.

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066



Inventec (Shanghai) Cor poration FCC ID: TEGWS9603 Page 11 of 107

3.7 Test Reaults
< PASS>

The frequency and amplitude of the highest conducted emission relative to the
limit is reported. All emissions not reported below are too low against the
prescribed limits.

Mode Charger Data Page
1. Charger Cradle P12 - P13
2. Mini Adaptor P14 — P15

NOTE 1 - Factor = Cable Loss + LISN Factor.

NOTE 2 - Level = Read Levd + Factor.

NOTE 3 - QP means Quas-Pesk vdues AV means Average Vaues.

NOTE 4 - Theworst caseisfor run dl programtest mode (with Mini Adaptor).

The worst emission is detected at 20.59 MHz with corrected Sgna
levd of 48.91 dB(nV) (limit is 50.00 dB(nV)), when the
VB(Average Vaue) of the EUT is connected to LISN.

NOTE 5 - At the frequency 20.59MHz that the measured results are below the
gpecification limit by a margin less than the measurement
uncertainty, it is therefore not possible to state compliance base on
the 95% level of confidence. However, the result indicates that
compliance is more probable than non-compliance.

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066
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Audix Technology (Shanghai) Co., Ltd.

3F #34Bldg. Na.680 GuiPing Rd.,
CaoHelding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 F ax:+86-21-64955491
audixacif@audix.com

Data: 512 File: DATESTNEA TInventec.emi.EMG6 (559)
- Lewvel {dBuv) Date: 2006-07-24 Time: 11:03:39
\ FCC 15 CLASS B (OP)
coegllibl
I Jn-F‘}'J'JLlillLii | |'|5v ||I
LT
40
I]I].15 0.5 1 2 ] 10 20 30
Frequency {MHz)
Site - Audix ACIConducted Emission)
Candition - FCC 15 CLASS B (QP) KNyWAOY-4-060413-WA,
Project Mao. - AQE-001107
Applicant - Inventec{Zhanghai) Corporation
EUT S Wireless Point of Sale PDA
A/ - MRET320
SN : EOBO722M
Power supply C1200B0Hz
Ambient 26'C B0%FEH
Test mode - Run all program
Test line WA, W
Test engineer : Leo !I_ﬂu A
hMermaol - Wyith Charger Cradle
Over  Limit Read LISH Cable
Freq Level Limit Line Lewvel Factor Factor Lo== Rewmark
MH= dBu¥ dB dBuV dBu¥ dB dBE dB

1 0.15% 48.41 -17.59 €6.00 47 40 1.01 0.71 0.30 QF

2 0.35 45,22 -13.70 58.92 44.71 0.51 0.43 0.08 QF

3 1.00 41.31 -14.69 GE&.00 40.90 0.41 0.36 0.05 QF

4 10.47 41 .90 -18.10 &0.00 41.50 0.40 0.21 0.19 QF

5 15.48 45.89 -14 11 60.00 45 40 0.49 0.23 0.26 QF

6 20.91 52,11 -7.89 60.00 51.49 0.62 0.33 0.29 QF

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F06066
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Audix Technology (Shanghai) Co., Ltd.

3F #34Bldg. Na.680 GuiPing Rd.,
CaoHelding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 F ax:+86-21-64955491
audixacif@audix.com

Data: 511 File: DATESTNEA TInventec.emi.EMG6 (559)

- Level {dBuv) Date: 2006-07-24 Time: 10:58:21
\ FCC 15 CLASS B (QP)
\ FCC 15 {0

b T
1 L“-'rlll I | u 43
40 1
I]I].15 0.5 1 2 ] 10 20 30
Frequency {MHz)
Site - Audix ACIConducted Emission)
Candition - FCC 15 CLASS B (QP) KMNwWAO7-4-060413-vB
Project Mao. - AQE-001107
Applicant - Inventec{Zhanghai) Corporation
EUT S Wireless Point of Sale PDA
A/ - MRET320
SN : EOBO722M
Power supply C1200B0Hz
Ambient 26'C B0%FEH
Test mode - Run all program
Test line -%B W
Test engineer : Leo Lﬂ"-’ Mg
hMermaol - Wyith Charger Cradle
Over  Limit Read LISH Cable
Freq Level Limit Line Iewvel Factor Factor Lo== Femarlk
MH= dBu¥ dB dBuV dBu¥ dB dBE dB

1 0.16 46.36 —-19.21 £5.57 45 40 0.96 0.68 0.28 QF

2 0.59 39.04 -16.96 ©E56.00 38.59 0.45 0.38 0.07 QF

3 1.06 40.70 -15.30 GE&.00 40.30 0.40 0.35 0.05 QF

4 14 .76 44 .28 -5 .72 E50.00 43 .80 0.48 n.22 0.26 Average

5 14 .76 49 .88 -10.12 &0.00 49 40 0.48 n.22 0.26 QF

6 17 .11 47 .54 -12 .46 60.00 47.00 0.54 0.27 0.27 QF

7 17.11 38.84 -11.16 50.00 38. 30 0.54 0.27 0.27 Average

g 21.50 44.92 -5 .08 50.00 44.30 0.62 0.33 0.29 Average

9 21.50 54.92 -5 .08 &0.00 G54.30 0.62 0.33 0.29 QF

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066
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Audix Technology (Shanghai) Co., Ltd.

3F #34Bldg. Na.680 GuiPing Rd.,
CaoHelding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 F ax:+86-21-64955491
audixacif@audix.com

Data: 513

File: DXTESTHEWlIrnventec.emi.EMG6 {559)

Level {dBu
- (dBuv)

Date: 2006-07-24 Time: 11:14:07

FCC 15 CLASS B (QP)

FCC 19 MBS B [av)
e T

TR e T | b
LA ] TN
40
I]I].15 0.5 1 2 ] 10 20 30
Frequency {MHz)
Site - Audix ACIConducted Emission)
Candition - FCC 15 CLASS B (QP) KNyWAOY-4-060413-WA,
Project Mao. - AQE-001107
Applicant - Inventec{Zhanghai) Corporation
EUT S Wireless Point of Sale PDA
A/ - MRET320
SN : EOBO722M
Power supply C1200B0Hz
Ambient 26'C B0%FEH
Test mode - Run all program
Test line WA, i
Test engineer :Len LEA«' ME
hMermaol S Wyith Mini Adaptor
Over  Limit Read LISH Cable
Freq Level Limit Line Iewvel Factor Factor Lo== Femarlk
MH= dBu¥ dB dBuV dBu¥ dB dBE dB

1 0.15% 49,51 —-16.49 €6.00 4%8.50 1.01 0.71 0.30 QF

2 0.35 44.82 -14.12 58.94 44 31 0.51 0.43 0.08 QF

3 1.00 42,41 -13.59 GE&.00 42.00 0.41 0.36 0.05 QF

4 14 .75 47 .58 -12 42 &0.00 47.10 0.48 n.22 0.26 QF

5 17 10 52.54 -7 46 &0.00 52.00 0.54 n.27 0.27 QF

6 17.10 44,44 -5 56 50.00 43.90 0.54 .27 0.27 Average

7 21 .26 52.62 -=7.38 60.00 52.00 0.62 0.33 0.29 QF

g 21 .26 45.32 —-4.68 50.00 44.70 0.62 0.33 0.29 Average

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F06066
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CaoHelding Hi-Tech Park,
Shanghai, China 200233
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Audix Technology (Shanghai) Co., Ltd.
3F #34Bldg. Na.680 GuiPing Rd.,

Tel:+0b-21-64955500 Fax:+56-21-64955491

audixacif@audix.com

Data: 514

Level {dBu
- (dBuv)

File: DXTESTHEWlIrnventec.emi.EMG6 {559)

Date: 2006-07-24 Time: 11:17:29

\ |

FCC 15 CLASS B (QP)

e ST | bl
e
3
40
0015 05 1 2 5 10 20
Frequency {MHz)

Site - Audix ACIConducted Emission)
Candition - FCC 15 CLASS B (QP) KMNwWAO7-4-060413-vB
Project Mao. - AQE-001107
Applicant - Inventec{Zhanghai) Corporation
EUT S Wireless Point of Sale PDA
A/ - MRET320
SN : EOBO722M
Power supply C1200B0Hz
Ambient 26'C B0%FEH
Test mode - Run all program
Test line -%B | y
Test engineer lea L.go AL

hemo’l

S Wyith Mini Adaptor

Over  Limit Read LISH Cable
Freq Level Limit Line Lewvel Factor Factor Lo== Rewmark
MH= dBEu¥ dE dEuV dBuV dB dB dB
1 0.15 48.28 -17.72 66.00 47.30 0.98 0.68 0.30 QF
2 0.35 44.80 —-14 .32 58.92 44.20 0.40 0.32 0.08 QF
3 1.00 40.28 -15.72 56.00 40.00 0.28 0.23 0.05 QF
4 10.47 41 .35 -18. 65 s0.00 4090 0.45 0.26 0.19 QF
5 1711 52.99 -7.01 s0.00 G52 40 0.59 0.32 0.27 QF
3 17.11 44.49 -5.51 50.00 43.90 0.59 0.3z 0.27 Average
7 20.59 55.61 -4.39 £0.00 55.00 0.6l 0.33 0.28 QF
g 2059 483.91 -1.0% &50.00 4%8.30 0.6l 0.33 0.28 Average

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F06066
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4 RADIATED EMISSION TEST

4.1 Test Equipment

Page 16 of 107

The following test equipment are used during the radiated emission test in a
sami-anechoic chamber:

Item Type Manufacturer | Model No. | Serid No. Last Cd. Next Cd.
1. Preamplifier HP 8447D | 2944A10548| Mar 19, 2006 | Sep 19, 2006
2. Spectrum Analyzer Aglent E7405A |MY45106600] Apr 25,2006 | Apr 25, 2007
3. Test Receiver R&S ESVSIO | 832699/004 | Apr 12, 2006 | Apr 12, 2007
4, Bilog Antenna Chase CBL6111 1145 Mar 18, 2006 | Sep 18, 2006
5. Horn Antenna EMCO 3115 9607-4878 | Apr 13, 2006 | Apr 13, 2007
6. Horn Antenna EMCO 3116 00062643 | Apr 25, 2006 | Apr 25, 2007
7. 5OQSN(;‘£X'5‘ Amitsu | MPS9B | 6200426390 | Mar 18, 2006 | Sep 18, 2006
. SET00200
8. Software Audix E3 9912M 295-2 - -
4.2 Block Diagram of Test Setup
421 EUT & Supported Smulators
— L =
Printer PC EUT Monitor
Modem Earphone Keyboard Mouse

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F06066
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422 Text Setup
ANTENNA S— 3am —>
TOWER
EUT & Supported Simulators
T
0.8m
v
GROUND PLANE TURN TABLE
PREAMPLIFIER
L TEST RECEIVER/
SPECTRUM ANALYZER

4.3 Radiated Emission Limit [FCC Part 15 Subpart C 15.209]

Frequency Digtance Fed grength limits (mv/m)
(MH2) m) (MVim) dB(mV/m)
30 ~ 88 3 100 40.0
88 ~ 216 3 150 435
216 ~ 960 3 200 46.0
Above 960 3 500 54.0

NOTE 1- EmissonLeve dB(nmV/m) =20I|g Emisson Leve (nmVv/m)

NOTE 2- Thetighter limit gpplies at the band edges.

NOTE 3- Digancerefersto the distance in meters between the measuring
insrument antenna and the closed point of any part of the device or
sysem.

NOTE 4 - On any frequencies above 1000MHz, there is dso alimit on the radio
frequency emissons, as measured using instrumentation with a pesk
detector function corresponding to 20 dB above the maximum
permitted average limit for the frequency being investigeted.

4.4  Test Configuration

The EUT (listed in Sec.2.1) and the smulators (listed in Sec2.2) were installed
as shown on Sec.3.2 to meet FCC requirements and operating in a manner that
tends to maximize its emission leve in anormd gpplication.

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066
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4.5 Operating Condition of EUT
45.1 Setupthe EUT asshownin Sec. 3.2.
4.5.2 Turn on the power of al equipment.

45.3 Turnthe EUT on thetest mode and then test.

4.6 Test Procedures

The EUT and simulators were placed on a turntable that is 0.8 meter above
ground. The turntable rotated 360 degrees to determine the position of the
maximum emission level. The EUT was set 3 meters away from the receiving
antenna, which was mounted on an antenna tower. The antenna moved up and
down between 1 nmeter and 4 meters to find out the maximum emission level.
Broadband antenna (Calibrated Bilog Antenna) or Horn antenna was used as
receiving antenna. Both horizontal and vertical polarizations of the antenna
were set on measurement. In order to find the maximum emission, al of the
interference cables were manipulated according to ANSI C63.4:22003
requirements during radiated emisson test.

The bandwidth of Test Receiver R& S ESV S10 was set at 120 kHz from 30M to

1000MHz

The bandwidth of Spectrum Analyzer Agilent E7405A was set at IMHz above
1GHz

The frequency range from 30 MHz to 25 GHz (Up to 10" harmonics from
fundamentd frequency) was checked.

The EUT was tested under the following test modes:

Mode Charger Operation Rate Channel | Frequency
1. 01 2412 MHz
2. Trangmitting 1 Mbps 06 2437 MHz
3| Charger Cradle (802.11h) 11 | 2462 MHz
4, Receaving 06 2437 MHz
5. 01 2412 MHz
6. Trangmitting | 24 Mbps 06 2437 MHz
7| Charger Cradle (802.119) 11 | 2462 MHz
8. Receiving 06 2437 MHz
0. 01 2412 MHz

10. i Trangmitting 1 Mbps 06 2437 MHz
Mini Adaptor
| A (802.11b) | 11 | 2462 MHz
12. Receaving 06 2437 MHz
13. 01 2412 MHz
14. - Trangmitting | 24 Mbps 06 2437 MHz
15, | Mini Adeptor 8211g) | 11 | 2462 MHz
16. Recaving 06 2437 MHz

Note: In the same time, the EUT is running “H” pattern, copying file between
SD card and RAM, copying file between EUT and PC and printing mode.

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066
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All thetest results are listed in Sec 4.7.

4.7 Test Results
<PASS>

The frequency and amplitude of the highest radiated emission relative the limit
is reported. All the emissions not reported below are too low against the FCC

limit.
Data Page
Mode| Charger | Operation Rate Channdl | Frequency Low High
Frequency | Frequency
1 01 2412 MHz | P21 — P22 P53
2. | Charger | Transmitting| 1 Mbps 06 2437 MHz | P23 — P24 P54
3. | Cradle (80211b) | 11  [2462MHz [P25—-P26 | P55
4. Receiving 06 2437 MHz | P27 — P28 P56
5. 01 2412 MHz | P29 — P30 P57
6. Mini | Transmitting| 24 Mbps 06 2437 MHz | P31 — P32 P58
7. | Adaptor (802.11g) 11 |2462MHz [P33—-P34| P59
8. Recelving 06 2437 MHz | P35 — P36 P60
9. 01 2412 MHz | P37 — P38 P61
10. | Charger |Transmitting| 1 Mbps 06 2437 MHz | P39 — P40 P62
11. | Cradle (802.11b) 11 |[2462MHz [PA1—-P42 | P63
12, Recelving 06 2437 MHz | P43 — P44 P64
13. 01 2412 MHz | P45 — P46 P65
14. Mini | Transmitting| 24 Mbps 06 2437 MHz | PA7 — P48 P66
15. | Adaptor (80211g) | 11 [2462MHz |[P49—P50| P67
16. Receiving 06 2437 MHz | P51 — P52 P68

Band —Edges Radiated Spurious emissions 15.205 ar e on page 69-84.

NOTE 1 - Factor = Antenna Factor + Cable Loss— Preamp Factor.

NOTE 2 - Level = Read Level+ Factor.

NOTE 3 - Thereading below 1 GHz are Quasi- Peak vaues. The reading above
1 GHz are Peak or Average vaues.

NOTE 4 - 0° wasthe table front facing the antenna. Degree is calculated from
0° clockwise facing the antenna

NOTE 5 - Thewors caseisfor Transmitting IMbps CH 01 (With Charger
Cradle) and Transmitting 24Mbps CHOL (With Charger Cradle).
The worst emission at horizonta polarization was detected at
592.23 MHz with corrected signd level of 44.73 dB (mV/m) (limit
1S46.00 dB (mVv/m)), when the antennawas 1.15 m height and the
turntable was at 320°. Theworst emission at vertica polarization
was detected at 484.93 MHz (Transmitting 1M bps CHO1 (With
Charger Cradle)) and 572.23MHz (Transmitting 24Mbps CHO1
(With Charger Cradle)) with corrected signd level of 43.07 dB
(mv/m) (Trangmitting IMbps CHO1 (With Charger Cradle)) and
43.19 dB (nmV/m) (Transmitting 24Mbps CHOL (With Charger
Cradle)) (limit is46.00 dB (mV/m)), when the antennawas 1.12 m
height and the turntable was at 152°.

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066
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NOTE 6 - The followings are the frequencies that the measured results are
below the specification limit by a margin less than the measurement
uncertainty, it is therefore not possible to state compliance base on
the 95% level of confidence. However, the result indicates that

compliance is more probable than non-compliance.

: Antenna Frequency
Charger Operation Rate | Channd Polarization (MH2)
o1 Horizontd | 592.23, 484.93
Vertica 484.93
. 284.14, 390.84,
Tranemiting |, | 06 Horizontdl | 0/ 93 57223
Charger Cradle (802 1§)b) Verticad 484.93
' 1 Horizontd --
Vertica 572.23
.. Horizonta 284.14
R 06 .
SRvIng Verticd 28493
Horizontd | 572.23, 284.14
01 .
Vertica 484.93,572.23
06 Horizontd --
Trangmitting 24 Mbps Vertica 572.23
Charger Cradle (802.11g) Horizonta 284.14, 484.93,
' 11 746.83
Vertica --
. Horizonta -
R 06 .
eoaving Vertica 484,93
o1 Horizontd 659.53
Vertica 484.93
i~ Horizontd 484.93
Trangmitti :
Miri Adsptor Ul imops| ¥ [ Vetica -
(802.11b) 1 Horizontd 746.83
Vertica --
Reciving 06 H\‘/Jgiiocr;d 21223
o1 Horizontd 572.23
Vertica --
- Horizontd --
Tranamitti 06 .
Mini Adaptor | 24 Mbps Vertica -
(802.119) 1 Horizontd 484.93
Verticd 484.93
Recaiving 06 H\‘/)g,zﬁocgd 57223

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F06066




Inventec (Shanghai) Corporation

AUDIX 2

FCC ID: TEGWS0603

Page 21 of 107

Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 660

File: D:'Test-Datalinventec.EMLEMG (691)

Level (dBuim)
a0

Date: 2006-07-22 Time: 18:09:36

FOC PART15 CLASSE |
-6HE-
| T
3
40 | b
I
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m HORIZONTAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode o tun all programme
Test Engineer s Ronnie 20
hermaol :with charger cradle
hemo2 s transmitting on 1Wbps CHOM
Over Limit Read Freamp Cableintenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
11 191.99 39,08 -4.42 43.50 G52.10 -13.02 27.5% 2.44 12.09
2 1 271.53 41.13% -4.87 46.00 &1 .35 -10.22 27.27 3.00 14.05
31 395 .69 41 .05 -4.95 46.00 47 81 -6.76 28.02 3.69 17 .57
41 484 93 4346 -2 54 46.00 48 26 -4.80 28.61 4. .08 19.73
51 572.23 4473 -1.27 46.00 4897 -4.24 28.76 4. .49 20.03
6! 746.83 42.91 -3.09 46.00 43.76 -0.85 28.50 5.21 22.44

Audix Technology (Shanghai) Co., Ltd.
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 661

Level (dBuim)
a0

File: D:'Test-Datalinventec.EMLEMG (691)

Date: 2006-07-22 Time: 18:12:16

FOC PART15 CLASSE |
-6HE-
| | I
40 T 7] B
I
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m WERTICAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode 2 tun all programme
Test Engineer s Ronnie 0
hermaol :with charger cradle
hemo2 s transmitting on 1Wbps CHOM
Cwer  Limit Fead Preamp CabledAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
11 £1.34 36.92 -3.08 40.00 55.74 -128.82 28.08 1.1%8 g.08
2 203.63 36.82 -6.68 43.50 49 36 -12.54 27.49 2.52 12.43
31 417 .03 40.82 -5.18 46.00 47 .07 -6.25 28.17 3.80 18.12
41 484 93 43.07 -2.93 46.00 47 .87 -4.80 28.61 4. .08 19.73
51 £72.23 42,19 -3.81 46.00 46.43 -—-4.24 28.76 4. .49 20.03
3 659.%3 38.39 -7.61 46.00 41.20 -2.81 28.6°9 4.83 21.05%

Audix Technology (Shanghai) Co., Ltd.
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 662
Level {dBuvim)
80

File: D:'Test-Datalinventec.EMLEMG (691)

Date: 2006-07-22 Time: 18:16:01

FOC PART15 CLASSE |
-6HE-
I 3 ! T
10 | 2L
I
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m HORIZONTAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode o tun all programme
Test Engineer s Ronnie 70
hermaol :with charger cradle
hemo2 : transmitting on TMbps CHOG
Cwer  Limit Fead Preamp CabledAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 89.17 33.83 -9.87 43.50 53 .32 -19.89 28.00 1.66 6.65
2 1 192 .96 39.7% -3.7% 43,50 G2 73 -12.98 27.G% 2.44 12.13
31 284 .14 4327 -2.73 46.00 53 .04 977 27.27 3.09 14 .41
41 390.84 43,22 -2.78 46.00 GE0O.10 -6.88 27.98 367 17 .43
51 484 93 43 .46 -2 54 46.00 48 26 -4.80 28.61 4.08 19.73
6! 572.23 43,73 -2.27 46.00 47,97 -4.24 283.76 4.49 20.03
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 663

File: D:'Test-Datalinventec.EMLEMG (691)

Level (dBuim)
a0

Date: 2006-07-22 Time: 18:19:41

FOC PART15 CLASSB.
-6HE-
| I E! 5
2
40 1] 3 B
I
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m WERTICAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode o tun all programme
Test Engineer tRonnie 70
hermaol :with charger cradle
hemo2 : transmitting on TMbps CHOG
Cwer  Limit Fead Preamp CabledAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 202 .66 36.77 -6.73 43.50 49 .34 -12.57 27.50 2.51 12.42
2 284 .14 38.592 -7.08 46.00 48 69 -—-9.77 27.27 3.09 14.41
3 3gg. 39 37.59 -8.41 46.00 46.59 -9.00 27.35 3.23 15.12
41 484 93 43,07 -2.93 46.00 47 .87 -4.80 28.61 4. .08 19.73
51 £72.23 41.19 -4.81 46.00 4543 -4 24 28.76 4. .49 20.03
3 727 .43 37029 -8.73 46.00 38.59 -1.32 28.56 511 22.13
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 664

File: D:'Test-Datalinventec.EMLEMG (691)

Level (dBuim)
a0

Date: 2006-07-22 Time: 18:22:42

FOC PART15 CLASSB.
-6HE-
I 5 [
10 | 3] &
[ 3
1
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m HORIZONTAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode o tun all programme
Test Engineer tRonnie 70
hermaol :with charger cradle
hemo2 s transmitting on 1Wbps CH11
Cwer  Limit Fead Preamp CabledAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 75.59 30.88 -9.12 40.00 50.19 -19.31 28.03 1.57 7.15%
2 1 198.78 38.14 -5.36 43.50 G0O.87 -12.73 27.52 2.483 12.31
3 319 .06 34,05 -11.95 46.00 42 76 -8.71 27 .43 3.29 15 .43
4 373.38 39,45 -6 55 46.00 4675 -7.30 27 .86 3.58 16.98
51 484 93 4246 -3.54 46.00 47 26 -4.80 28.61 4.08 19.73
6! 746.83 42.91 -3.09 46.00 43.76 -0.85 28.50 5.21 22.44
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 665

File: D:'Test-Datalinventec.EMLEMG (691)

Level (dBuim)
a0

Date: 2006-07-22 Time: 18:25:03

FOC PART15 CLASSE |
-6HE-
5
| | :
40 N i
1 [ I
30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m WERTICAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode o tun all programme
Test Engineer s Ronnie 20
hermaol :with charger cradle
hemo2 s transmitting on 1Wbps CH11
Ower Limit Read Preamp Cableintennsa
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
11 £3.28 34.28 -5.72 40.00 53 .32 -19.04 28.07 1.23 7.80
2 162 .89 34.59 -85.91 43.50 48 .92 -14.33 27.71 2.23 11.1%
3 205 .57 35.598 -7.52 43.50 48 .43 -12.45 27 .48 2.54 12 .49
4 312.27 36.79 -9.21 46.00 45 69 -8.90 27.37 3,25 15.22
51 484 93 41.07 -4.93 46.00 45 87 -4.80 28.61 4.08 19.73
6! 572.23 44,19 -1.81 46.00 48.43 -4.24 283.76 4.49 20.03
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 672

File: D:'Test-Datalinventec.EMLEMG (691)

Level (dBuim)
a0

Date: 2006-07-22 Time: 18:48:41

FOC PART15 CLASSB.
-6HE-
I I
0 [ . 3 | 4 F
| 2
1
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m HORIZONTAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode o tun all programme
Test Engineer cRonnie
hermaol :with charger cradle
hemo2 :receiving on 1hbps CHOB
Over Limit Read Freamp Cableintenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 75.59 30.88 -9.12 40.00 50.19 -19.31 28.03 1.57 7.15
2 152 .22 35.82 -7.58 43.50 G0O.74 -14.82 27.7¢6 2.14 10.80
31 196.84 40.01 -3.49 4350 G52 .83 -12.82 27.53 2.47 12 .24
41 284 .14 4327 -2.73 46.00 53 .04 977 27.27 3.09 14 .41
51 385.99 40.34 -5 66 46.00 47 32 -6.98 27.95 365 17 .32
3 837.04 39.28 -6.72 46.00 38.65 0.63 28.27 5.56 23.34
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 673

Level (dBuim)
a0

File: D:'Test-Datalinventec.EMLEMG (691)

Date: 2006-07-22 Time: 18:51:28

FOC PART15 CLASSE |
-6HE-
| | I
40 1 |
[ 2 4
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m WERTICAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode o tun all programme
Test Engineer s Ronnie 70
hermaol :with charger cradle
hemo2 :receiving on 1hbps CHOB
Cwer  Limit Fead Preamp CabledAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
11 £1.34 35.92 -4.08 40.00 &54.74 -18.82 28.08 1.1%8 g.08
2 154 16 34.1% -9.32 43.50 48 88 -14.70 27.7% 2.17 10.88
3 205 .57 35.588 -7.52 43.50 48 .43 -12.45 27 .48 2.54 12 .49
4 310.33 34,11 -11 .89 46.00 43 07 -8.96 27.36 3.25 15.1%
51 484 93 43.07 -2.93 46.00 47 .87 -4.80 28.61 4.08 19.73
6! 572.23 42,19 -3.81 46.00 46.43 -4.24 283.76 4.49 20.03

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F06066
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 666
Level {dBuvim)
80

File: D:'Test-Datalinventec.EMLEMG (691)

Date: 2006-07-22 Time: 18:28:32

FOC PART15 CLASSB.
-6HE-
— :
| 3 i
40 - I
[| 1 T
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m HORIZONTAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode - tun all programme
Test Engineer cRonnie
hermaol :with charger cradle
hemo2 s transmitting on 24Mbps CHMM
Over Limit Read Freamp Cableintenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 99 .84 33.43 -10.07 43.50 49 .68 -1e.25 28.00 1.72 10.03
2 152 .22 35.82 -7.58 43.50 G0O.74 -14.82 27.7¢6 2.14 10.80
31 193.93 40.41 -3.09 43.50 53 34 -12.93 27 .54 2.45 12 .16
41 284 .14 4327 -2.73 46.00 53 .04 977 27.27 3.09 14 .41
51 378.23 41.89 -4.11 46.00 49 05 -=-7.16 27.90 362 17.12
6! 572.23 44,73 -1.27 46.00 48.97 -4.24 283.76 4.49 20.03

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F06066
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 667 File: D:'Test-Datallinventec.EMLEMG {691)
30 Level {dBuvim) Date: 2006-07-22 Time: 18:31:02
FOC PART15 CLASSB.
-6HE-
| I 5 B
40 3] 4
) | 2
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m WERTICAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode o tun all programme
Test Engineer “Ronnie 70
hermaol :with charger cradle
hemo2 s transmitting on 24Mbps CHMM
Cwer  Limit Fead Preamp CabledAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 50,37 32.8% -7.15 40.00 51.57 -18.72 28.08 1.16 g8.20
2 158.04 34.39 -9.11 43.50 485 .94 -14.55 27.74 2.19 11.00
3 202 .66 36.77 -6.73 43.50 49 34 12 57 27.50 2.51 12 .42
4 Jgg. 39 37.59 -8.41 46.00 46.59 -9.00 27.35 3.23 15.12
51 484 93 43.07 -2.93 46.00 47 .87 -4.80 28.61 4.08 19.73
6! 572.23 43,19 -2.81 46.00 47 .43 -4.24 283.76 4.49 20.03

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 668

File: D:'Test-Datalinventec.EMLEMG (691)

Level (dBuim)
a0

Date: 2006-07-22 Time: 18:34:45

FOC PART15 CLASSB.
-6HE-
I 4 fi
3 4
40 | I
]
1
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m HORIZONTAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode o tun all programme
Test Engineer :Ronnie
hermaol :with charger cradle
hemo2 s transmitting on 24Mbps CHOG
Cwer  Limit Fead Preamp CabledAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 75.59 30.88 -9.12 40.00 50.19 -19.31 28.03 1.57 7.1%
) §7.23 32.43 -7.57 40.00 52.13 -19.70 28.01 1.685 & .66
31 196.84 40.01 -3.49 4350 G52 .83 -12.82 27.53 2.47 12 .24
41 310.33 4259 -3.41 46.00 51 .55 -8.96 27.36 3.25 15.1%
51 385.99 40.34 -5 66 46.00 47 32 -6.98 27.95 365 17 .32
6! 516.94 42,04 -3.96 46.00 46.51 -—-4.47 283.71 4.21 20.03

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F06066
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Audix Technaology (Shanghai) Co., Ltd.
3F #34Bldy. MNo.B80 GuiPing Rd.,

CaoHeding Hi-Tech Park,
Shanghai, China 200233

Tal:+06-21-64955500 Fax: +06-21-64955491

audixacif@audix. com

Data: 669

Level (dBuim)
a0

File: D:'Test-Datalinventec.EMLEMG (691)

Date: 2006-07-22 Time: 18:38:05

FOC PART15 CLASSB.
-6HE-
-
| I & H
40 ~ 4
I | 2z
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m WERTICAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode o tun all programme
Test Engineer “Ronnie 70
hermaol :with charger cradle
hemo2 s transmitting on 24Mbps CHOG
Over Limit Read Freamp Cableintenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
11 £1.34 34.92 -5.08 40.00 53.74 -18.82 28.08 1.1%8 g.08
2 161 .92 34.70 -85.80 43.50 49 .06 -14.36 27.72 2.23 11.13
3 204 60 36.41 -7 09 43.50 48 .90 -12.49 27 .48 2.52 12 .47
4 284 .14 38.92 -7.08 46.00 48 69 977 27.27 3.09 14 .41
51 416 .06 42.79 -3.21 46.00 49 09 —-6.30 28.16 3.78 18.08
6! 572.23 44,19 -1.81 46.00 48.43 -4.24 283.76 4.49 20.03

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F06066
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 670

File: D:'Test-Datalinventec.EMLEMG (691)

Level (dBuim)
a0

Date: 2006-07-22 Time: 18:42:40

FOC PART15 CLASSE |
-6HE-
[ T 5 i
| 3
40 1 I
[ z
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m HORIZONTAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode o tun all programme
Test Engineer “Ronnie 70
hermaol :with charger cradle
hemo2 s transmitting on 24Mbps CHIM
Cwer  Limit Fead Preamp CabledAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 91.11 36.58 -6.92 43.50 G55 .81 -19.23 28.00 1.67 7.10
2 147 .37 34,38 -9.12 43.50 49 .24 -14.86 27.78 2.11 10.81
31 191 .99 39,08 -4.42 4350 G52 10 -13.02 27.55 2.44 1209
41 284 .14 4327 -2.73 46.00 G304 977 27.27 3.09 14 .41
51 484 93 43 .46 -2 54 46.00 48 26 -4.80 28.61 4.08 19.73
6! 746.83 43.91 -2.09 46.00 44.76 -0.85 28.50 5.21 22.44

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F06066



Inventec (Shanghai) Corporation

AUDIX 2

FCC ID: TEGWS0603

Page 34 of 107

Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 671

Level (dBuim)
a0

File: D:'Test-Datalinventec.EMLEMG (691)

Date: 2006-07-22 Time: 18:45:52

FOC PART15 CLASSE |
-6HE-
| ' 4 5 B
40 I
1 [ 7 E
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m WERTICAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode 2 tun all programme
Test Engineer s Ronnie 70
hermaol :with charger cradle
hemo2 s transmitting on 24Mbps CHIM
Cwer  Limit Fead Preamp CabledAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
11 £3.28 34.28 -5.72 40.00 53.32 -19.04 28.07 1.23 7.80
2 154 16 34.18% -9.32 43.50 48 88 -14.70 27.7% 2.17 10.88
3 197 .81 34.55 -8 55 43.50 47 70 -12.75 27 .52 2.48 12.29
41 284 .14 40.92 -5 08 46.00 GEO.69 977 27.27 3.09 14 .41
51 416 .06 41.79 -4.21 46.00 48.09 —-6.30 28.16 3.78 18.08
6! 572.23 42,19 -3.81 46.00 46.43 -4.24 283.76 4.49 20.03

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F06066
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 674
Level {dBuvim)
80

File: D:'Test-Datalinventec.EMLEMG (691)

Date: 2006-07-22 Time: 18:55:26

FOC PART15 CLASSE |
-6HE-
I
3
40 l - T
1 2] ] i
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m HORIZONTAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode o tun all programme
Test Engineer :Ronnie
hermaol :with charger cradle
hemo2 :receiving on 24hbps CHOG
Cwer  Limit Fead Preamp CabledAntenna
Freq ILevel Limit Line Level Factor Factor Lo=z= Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 54 25 33.1% -e.85 40.00 52,29 -19.14 28.07 1.25 7.68
2 1 75.59 34.88 -5.12 40.00 54.19 -19.31 28.03 1.57 7.15%
3 149 .31 35.70 -7.80 43.50 G0O.e60 -14.90 27.77 2.12 10.75
41 200.72 39.28 -4 22 4350 51 .93 -12.65 27.51 2.49 12 37
5 273.47 36.73 -9.27 46.00 46.88 -10.15 27 .27 301 14.11
6! 395.69 41.05 -4.95 46.00 47 .81 -6.76 28.02 3.69 17.57

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 675

Level (dBuim)
a0

File: D:'Test-Datalinventec.EMLEMG (691)

Date: 2006-07-22 Time: 18:58:36

FOC PART15 CLASSE |
-6HE-
| I B
40 i
«. | J 5
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m WERTICAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode o tun all programme
Test Engineer “Ronnie 70
hermaol :with charger cradle
hemo2 :receiving on 24hbps CHOG
Cwer  Limit Fead Preamp CabledAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 54 25 32.21 -7.79 40.00 51.35 -19.14 28.07 1.25 7.68
2 75.59 31.92 -8.08 40.00 51.23 -19.31 28.03 1.57 7.15
3 1e0.95 3478 -8.72 43.50 4919 14 41 27.72 2.22 11.09
4 202 .66 36.77 -6.73 43.50 49 34 12 57 27.50 2.51 12 .42
5 310.33 34,11 -11 .89 46.00 43 07 -8.96 27.36 3,25 15.1%
6! 434 .93 43.07v -2.93 46.00 47.87 -—-4.80 258.e6l 4.08 13%.73

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F06066
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 676
Level {dBuvim)
80

File: D:'Test-Datalinventec.EMLEMG (691)

Date: 2006-07-22 Time: 19:01:01

FOC PART15 CLASSE |
-6HE-
| I 74 g
a0 | 2
[ 1
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m HORIZONTAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode o tun all programme
Test Engineer s Ronnie 70
hermaol :with min adaptor
hemo2 s transmitting on 1Wbps CHOM
Cwer  Limit Fead Preamp CabledAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 165 .80 34.27 -9.23 43.50 48 45 -14.18 27 .69 2.25 11.2¢6
2 30g8.39 39.56 -6.44 46.00 48.56 -9.00 27.3% 3.23 15.12
31 368.53 41.83 -4.17 46.00 49 25 742 27 82 3.56 16.84
41 390.84 42,38 -3.62 46.00 49 26 -6.88 27.98 367 17 .43
51 £59.53 43.78 -2.22 46.00 46.59 -2.81 28.89 4 .83 21.05
6! 746.83 42.30 -3.70 46.00 43.15 -0.85 28.50 5.21 22.44

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F06066
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 677 File: D:'Test-Datallinventec.EMLEMG {691)
30 Level {dBuvim) Date: 2006-07-22 Time: 19:05:21
FOC PART15 CLASSE |
-6HE-
| ' G
40 I
[ z
T
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m WERTICAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode o tun all programme
Test Engineer :Ronnie
hermaol :with mine agaptor
hemo2 s transmitting on 1Wbps CHOM
Cwer  Limit Fead Preamp CabledAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 42.43 31.39 -8.61 40.00 4940 -12.01 28.09 1.15 g.93
2 164 .23 34,41 -9.09 43.50 48 65 -14.24 27.70 2.24 11.22
31 434 93 43.58 -2 42 46.00 4838 -4.80 28.s61 4.08 19.73
41 E1g.88 41.76 -4 .24 46.00 46.21 -—-4.45 28371 4. .23 20.03
51 572.23 41.38 -4 62 46.00 45 62 -—-4.24 28.76 4. .49 20.03
6! 659.5%3 41.15 -4.85 46.00 43.%96 -2.81 28.6°9 4.83 21.05%

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066



Inventec (Shanghai) Cor poration FCC ID: TEGWS9603 Page 39 of 107

] Audix Technaology (Shanghai) Co., Ltd.
A U D IX 3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 678 File: D:'Test-Datallinventec.EMLEMG {691)
30 Level {dBuvim) Date: 2006-07-22 Time: 19:08:22
FOC PART15 CLASSE |
-titiH
) r
[ H 5
10 | I 23 3
| 1
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m HORIZONTAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode o tun all programme
Test Engineer :Ronnie
hermaol :with mini agaptor
hemo2 : transmitting on TMbps CHOG
Cwer  Limit Fead Preamp CabledAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 172.59 33.e5% -9.85 43.50 47 55 -13.90 27 .66 2.30 11.4¢6
2 327.79 39,81 -6.19 46.00 48.28 -8.47 27.51 3.34 15.70
3 387.93 39,83 -6.37 46.00 46.58 -—-6.95 27 .96 365 17 .36
41 484 93 44 36 -1.64 46.00 4916 -4.80 28.61 4.08 19.73
51 746.83 42,30 -3.70 46.00 4315 -0.85 28.50 .21 22 44
3 837.04 39,14 -6.86 46.00 38.51 0.63 28.27 5.56 23.34

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 679 File: D:'Test-Datallinventec.EMLEMG {691)
30 Level {dBuvim) Date: 2006-07-22 Time: 19:11:24
FOC PART15 CLASSE |
-6HE-
| | I
40 | I 5 5
2
1
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m WERTICAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode - tun all programme
Test Engineer - Ronnie i
hermaol :with mini adaptor
hemo2 : transmitting on TMbps CHOG
Cwer  Limit Fead Preamp CabledAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 47 46 30.99 -9.01 40.00 48 .56 -17.57 28.10 1.14 9.39
2 159.01 33.05 -10.45 43.50 47 54 -14.49 27.73 2.20 11.04
3 agg. 39 36.23 -9.77 46.00 4523 -9.00 2735 3.23 15.12
4 395 .69 38.81 -7.19 46.00 4557 —-6.76 28.02 3.69 17 .57
51 572.23 41.38 -4 62 46.00 45 62 -—-4.24 28.76 4. .49 20.03
3 727 .43 35.78 -10.22 46.00 37.10 -1.32 28.56 511 22.13

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 680
Level {dBuvim)
80

File: D:'Test-Datalinventec.EMLEMG (691)

Date: 2006-07-22 Time: 19:15:10

FOC PART15 CLASSE |
-titiH
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0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m HORIZONTAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode o tun all programme
Test Engineer - Ronnie i
hermaol :with mini adaptor
hemo2 s transmitting on 1Wbps CH11
Cwer  Limit Fead Preamp CabledAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 172.59 33.e5% -9.85 43.50 47 55 -13.90 27 .66 2.30 11.4¢6
2 216.24 32.82 -13.18 46.00 44,91 -12.09 27.43 2.62 12.72
3 3gg. 39 3956 -6.44 46.00 48 56 -9.00 27.35 3.23 15.12
4 356.89 39.60 -6.40 46.00 47 30 -=-7.70 27.74 3.51 16.53
51 395 .69 41 .66 -4.34 46.00 48 42 -—6.76 28.02 3.69 17 .57
6! 746.83 44.30 -1.70 46.00 45,15 -0.85 28.50 5.21 22.44

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F06066
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 681 File: D:'Test-Datallinventec.EMLEMG {691)
30 Level {dBuvim) Date: 2006-07-22 Time: 19:18:03
FOC PART15 CLASSB.
-6HE-
| | ;
40 | 4 [
| : 1
T
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m WERTICAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode o tun all programme
Test Engineer :Ronnie
hermaol :with mini agaptor
hemo2 s transmitting on 1Wbps CH11
Cwer  Limit Fead Preamp CabledAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 42.43 31.39 -8.61 40.00 4940 -12.01 28.09 1.15 g.93
2 164 .23 34,41 -9.09 43.50 48 65 -14.24 27.70 2.24 11.22
3 284 .14 35.50 -10.50 4e6.00 45 27 977 27.27 3.09 14 .41
4 395 .69 38.81 -7.19 46.00 45 57 —-6.76 28.02 3.69 17 .57
5 519.85 3%.00 -7.00 46.00 43 45 -—4.45 2371 4.23 20.03
6! 572.23 41.3% -4.62 46.00 4562 -—-4.24 283.76 4.49 20.03

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 688
Level {dBuvim)
80

File: D:'Test-Datalinventec.EMLEMG (691)

Date: 2006-07-22 Time: 19:42:12

FOC PART15 CLASSE |
-6HE-
| 5 B
40 | I 4
| A
1
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m HORIZONTAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode o tun all programme
Test Engineer : Ronnie i
hermaol :with mini agaptor
hemo2 : receiving on 1hbps CHOG
Cwer  Limit Fead Preamp CabledAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 86 .26 22.59 -17 .41 40.00 42.29 -19.70 28.01 1.64 .67
2 163 .86 34.13 -9.37 43.50 48 .42 -14.29 27.71 2.24 11.1%8
3 198.78 33.31 -10.19 43.50 46.04 -12.73 27 .52 2.48 12 .31
4 373.38 39.88 -6.12 46.00 4718 -7.30 27 .86 3.58 16.98
51 £72.23 43.26 -2.74 46.00 47 .50 -4.24 28.76 4. .49 20.03
6! 746.83 42.30 -3.70 46.00 43.15 -0.85 28.50 5.21 22.44

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F06066
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 689 File: D:'Test-Datallinventec.EMLEMG {691)
30 Level {dBuvim) Date: 2006-07-22 Time: 19:45:47
FOC PART15 CLASSE |
-6eig-
| ' A
40 | i
[ 3
1 2
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m WERTICAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode o tun all programme
Test Engineer - Ronnie P
hermaol :with mini adaptor
hemo2 : receiving on 1hbps CHOG
Cwer  Limit Fead Preamp CabledAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 4 .49 30.e0 -9.40 40.00 47.73 -17.13 28.11 1.13 9.85%
2 147 .37 30.21 -13.29 43.50 45.07 -14.86 27.78 2.11 10.81
3 164 833 3441 -9 09 43.50 48 65 -14.24 27.70 2.24 11.22
4 agg. 39 38.23 -7.77 46.00 47 23 -9.00 27.3% 3.23 15.12
51 484 93 41.58 -4 .42 46.00 46.38 -4.80 28.61 4.08 19.73
6! 572.23 41.3% -4.62 46.00 4562 -—-4.24 283.76 4.49 20.03

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 682

Level (dBuim)
a0

File: D:'Test-Datalinventec.EMLEMG (691)

Date: 2006-07-22 Time: 19:21:54

FOC PART15 CLASSB.
-6HE-
I 4 5 B
40 | I 2 7
[ 1
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m HORIZONTAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode > run all programme
Test Engineer - Ronnie .
hermaol :with mini adaptor
hemo2 s transmitting on 24Mbps CHMM
Cwer  Limit Fead Preamp CabledAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 165 .80 324.27 -9.23 43.50 485 45 -14.18 27 .69 2.25 11.2¢
2 315.18 38.56 -7.44 46.00 47 37 -8.81 27.40 3.27 15.32
3 354 .95 37.38 -8.62 46.00 4512 -7.74 27.73 3.49 16.50
41 390.84 4238 -3.62 46.00 49 26 -—-6.88 27.98 367 17 .43
51 £72.23 43.26 -2.74 46.00 47 .50 -4.24 28.76 4. .49 20.03
6! 746.83 42.30 -3.70 46.00 43.15 -0.85 28.50 5.21 22.44

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F06066
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AUDIX 2

Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 683 File: D:'Test-Datalinventec.EMLEMG (691)
Level (dBuim)
a0

Date: 2006-07-22 Time: 19:25:36

FOC PART15 CLASSE |
-6HE-
| | :
40 | 4
| 3 i
1 2
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m WERTICAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode o tun all programme
Test Engineer : Ronnie I
hermaol :with mini adaptor
hemo2 s transmitting on 24Mbps CHMM
Over Limit Read Freamp Cableintenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 4 .49 30.e0 -9.40 40.00 47.73 -17.13 28.11 1.13 9.85%
2 158.04 32.39 -11.11 43.50 46.94 —14.55 27.74 2.19 11.00
3 312 .27 33.00 -13.00 46.00 41 .90 -8.90 27.37 3,25 15.22
4 395 .69 38.81 -7.19 46.00 4557 —-6.76 28.02 3.69 17 .57
51 572.23 41.38 -4 62 46.00 45 62 -—-4.24 28.76 4. .49 20.03
3 746.83 35.73 -10.27 46.00 36.5%8 -0.85 28.50 5.21 22.44

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 684

Level (dBuim)
a0

File: D:'Test-Datalinventec.EMLEMG (691)

Date: 2006-07-22 Time: 19:28:42

FOC PART15 CLASSE |
-6HE-
I 4 = B
a0 | | 2 7
I
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m HORIZONTAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode - tun all programme
Test Engineer - Ronnie e o
hermaol :with mini adaptor
hemo2 s transmitting on 24Mbps CHOG
Cwer  Limit Fead Preamp CabledAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 164 .23 34.29 -9.21 43.50 48 53 -14.24 27.70 2.24 11.22
2 308,39 39.56 -6.44 46.00 48.56 -9.00 27.3% 3.23 15.12
31 381.14 40.50 -5.40 46.00 47 71 -7.11 27.92 362 17.19
41 484 93 42 .36 -3.64 46.00 47 16 -4.80 28.61 4. .08 19.73
51 £72.23 41.26 -4.74 46.00 4550 -—-4.24 28.76 4. .49 20.03
6! 746.83 42.30 -3.70 46.00 43.15 -0.85 28.50 5.21 22.44

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F06066
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 685

Level (dBuim)
a0

File: D:'Test-Datalinventec.EMLEMG (691)

Date: 2006-07-22 Time: 19:31:05

FOC PART15 CLASSB.
-6HE-
40 | i
I
T
2
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m WERTICAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode - tun all programme
Test Engineer - Ronnie e I
hermaol :with mini adaptor
hemo2 s transmitting on 24Mbps CHOG
Ower Limit Read Preamp Cableintennsa
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 42,43 31.39 -8.61 40.00 49 .40 -12.01 28.09 1.15 g.93
2 75,59 27.99 -12.01 40.00 47.30 -19.31 28.03 1.57 7.15%
3 159 .01 33.05 -10.45 43.50 47 54 14 49 27 .73 2.20 11.04
4 agg. 39 38.23 -7.77 46.00 47 23 -9.00 27.35 3.23 15.12
51 484 93 4258 -3.42 46.00 4738 -4.80 28.61 4.08 19.73
6! 572.23 41.3% -4.62 46.00 4562 -—-4.24 283.76 4.49 20.03

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 686

Level (dBuim)
a0

File: D:'Test-Datalinventec.EMLEMG (691)

Date: 2006-07-22 Time: 19:34:46

FOC PART15 CLASSB.
-6HE-
I Mg
10 | 2 4
| 3
I
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m HORIZONTAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode - tun all programme
Test Engineer - Ronnie &
hermaol :with mini adaptor
hemo2 s transmitting on 24Mbps CHIM
Cwer  Limit Fead Preamp CabledAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 163,86 34.13 —9.37 43.50 48.42 —14.29 27.71 2.24 11.18
2 30g.39 39.56 -6.44 46.00 48.56 -9.00 27.3% 3.23 15.12
3 335.55 36.32 -9.68 46.00 44.57 -§.25 27.57 3.38 15.94
41 381.14 40.50 -5.40 46.00 47 71 -7.11 27.92 362 17.19
51 484 93 43.36 -2 64 46.00 4816 -4.80 28.61 4.08 19.73
6! 572.23 42,26 -3.74 46.00 46.50 -4.24 283.76 4.49 20.03

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F06066
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 687 File: D:'Test-Datallinventec.EMLEMG {691)
30 Level {dBuvim) Date: 2006-07-22 Time: 19:38:05
FOC PART15 CLASSB.
-6HE-
[ 5
I 4
40 I 5 5
I
1
2
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m WERTICAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode o tun all programme
Test Engineer - Ronnie 2
hermaol :with mini adaptor
hemo2 s transmitting on 24Mbps CHIM
Cwer  Limit Fead Preamp CabledAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 43 .58 29.89 -10.31 40.00 45.65 -15.96 28.13 1.11 11.086
2 128.94 20.e9 —-22.81 43.50 35,13 -14.44 27 .86 1.98 11.44
3 agg. 39 36.23 -9.77 46.00 4523 -9.00 2735 3.23 15.12
4 395 .69 38.81 -7.19 46.00 45 57 —-6.76 28.02 3.69 17 .57
51 484 93 43.58 -2 42 46.00 4838 -4.80 28.61 4.08 19.73
3 746.83 35.73 -10.27 46.00 36.5%8 -0.85 28.50 5.21 22.44

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 690
Level {dBuvim)
80

File: D:'Test-Datalinventec.EMLEMG (691)

Date: 2006-07-22 Time: 19:49:21

FOC PART15 CLASSB.
-6HE-
I B
I
40
| 4 2
| 2 3
I
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m HORIZONTAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode 2 tun all programme
Test Engineer : Ronnie -
hermaol :with mini adaptor
hemo2 : receiving on 24Mbps CHOG
Cwer  Limit Fead Preamp CabledAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 £1.34 24 55 15 .45 40.00 43 .37 -18.82 28.08 1.1%8 g.08
2 162 .89 33.%6 -9.54 43.50 485 29 -14.33 27.71 2.23 11.1%
3 20169 32.91 -10.59 43.50 45 52 -12.61 27.50 2.51 12.38
4 317.12 35.95 -10.05 46.00 44 71 -8.76 27.41 3.29 15.36
5 366.59 37,25 -B.7% 46.00 44 71 -7 46 27 .81 3.54 16.81
6! 572.23 43.26 -2.74 46.00 47 .50 -4.24 283.76 4.49 20.03

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F06066
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
CaoHeding Hi-Tech Park,

Shanghai, China 200233
Tel:+86-21-64955500 Fax:+86-21-64955491
audixacif@audix. com

Data: 691 File: D:'Test-Datallinventec.EMLEMG {691)
30 Level {dBuvim) Date: 2006-07-22 Time: 19:52:23
FOC PART15 CLASSB.
-6HE-
| | '
40 | 3 a
| 2 °
1
0 30 50 100 200 500 1000
Frequency (MHz)
Site . Chamber 3
Candition : FCC PART1S CLASSE 3m WERTICAL
Project Mao. : AOE-001107
Applicant . InwenteciShangHai) Corporation
EUT S Wireless Point of Sale PAD
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient ; 22'CE0%RH
Test Mode o tun all programme
Test Engineer - Ronnie 2
hermaol :with mini adaptor
hemo2 : receiving on 24Mbps CHOG
Cwer  Limit Fead Preamp CabledAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s Factor
MHz dBu¥-m dB dBuV-m dBu¥ dB-m dB dB dB-m
1 49 .40 30.54 -9 .46 40.00 48.93 -18.39 28.09 1.15 g.&&
2 164 .23 34,41 -9.09 43.50 48 65 -14.24 27.70 2.24 11.22
3 30g. 39 39.23 -6.77 46.00 4823 -9.00 27.3% 3.23 15.12
41 484 93 41.58 -4 .42 46.00 46.38 -4.80 28.61 4. .08 19.73
5 £15.88 39.04 -6.96 46.00 42 80 -3.76 28.75 4 66  20.33
3 727 .43 35.78 -10.22 46.00 37.10 -1.32 28.56 511 22.13

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066
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Date of Test Jdul 22, 2006 Temperaure 22
EUT Wireless Point of Sdle PDA Humidity 60
Test Mode Charge Cradle Transmitting IMbps CHO1, Frequency: 2412MHz
Horizonta
"Ower Limit FEe=ad Freamnp CableAntenna
Freq Lewel Limit Line Lewvel Factor Factor Los= Factor Remarlk
MHz dBuV.-m dB dBu¥.-m dBu¥ dBE-m dB dB dB-m

1 1034 .00 41.05 -32.95 74.00 47.82 -6.57 37.60 6.76 24,27 Peak
2 181e6.00 43.58 -30.42 74.00 43.0e6 0.52 35.98 9.40 27.10 Peak
3 2938.00 49.77 -24.23 74.00 42.50 7.27 34.85 11.77 320.35 Peak
4 4400.00 50.75 -23.25 74.00 39.5%5 11.20 34.12 12.33 32.94 Peak
5 7290.00 51.70 -22.30 74.00 37.63 14.07 34.4Y 13.00 35.54 Peak
3 10979.00 G50.34 -23.66 74.00 32.76 17.58 34.40 13.74 38.24 Peak

Verticd
Ower Limit Read Preamp Cableintenna
Freq Level Limit Line Level Factor Factor Lo=zs Factor Remarlk
HHz dBu¥.-m dBE dBuV-m dBuV dBE-m dE db dB-m

1 1306.00 40.09 -33.91 74.00 44.00 -3.91 36.93 7.58 25.44 Peak
2 1969 .00 44.61 -29.39 74.00 43.03 1.58 35 .74 9.81 27.51 Peak
3 2836.00 49.9%8 -24.02 74.00 43.07 6.91 34.93 11.73 30.11 Peak
4 3669.00 50.12 -23.88 74.00 39.97 10.1%5 33.9¢ 12.14 31.97 Peak
5 4308.00 51.21 -22.79 74.00 40.09 11.12 34.59 12.46 33.25 Peak
6 10979.00 49.81 -24.19 74.00 32.23 17.58% 34.40 13.74 38.24 Peak

Horizonta
Over Limit Read Freanp Cableintenna
Freq ILewel Limit Line Lewvel Factor Factor Lo== Factor Remark
HHz dBuV¥.m dB dBuV.m dBu¥V dBsm dB dE dB.m

1 1034.00 32.05 -21.9% 54,00 38.82 -—&.57 37.60 B.76 2427 Average
2 1816.00 3358 -20.42 54,00 33.06 0.52 35.9% 9.40 27.10 Average
3 2938.00 37.77 -16.23 54.00 30.50 7.27 34,85 11.77  30.35 Average
4 4400.00 35,75 -18.2% 54.00 24.55 11.20 34,12 12 .38 32.94 Average
5 7290.00 40.70 -13.30 54.00 326.63 14.07 34,47 13.00 35.54 Average
& 10979.00 36.34 -17.66 S54.00 18.76 17.58 34.40 13.74 38.24 Average

Vertica
Ower Limit Read Freanp Cableintenna
Freq Level Limit Line Level Factor Factor Lo== Factor Remark

MHz dBu¥-m dB dBuV-m dBu¥ dB-m dE dE dBsm

1 130e.00 31.09% -22.91 54.00 35.00 -3.91 36.93 7.58 25.44 Average
2 1969.00 32.61 —-21.3% 54.00 31.03 1.58 35.74 9.81 27.51 Average
3 2836.00 35.98 -18.02 G54.00 29.07 6.91 34.93 11.73 30.11 Awverage
4 3669.00 36.12 -17.88 54.00 25.97 10.15 33.96 12.14 31.97 Average
5 4808.00 37.21 -16.79 54.00 26.09 11.12 34.59 12 46 33.25 Average
) 1097%9.00 37.81 -16.19 G54.00 20.23 17.58 34.40 13.74 38.24 Average

Remark 1. Level = Antenna Factor + Cable Loss — Preamp Factor + Read Level.
2. Measurement was up to 25GHz, but the emission levels were too low
againg the officia limit and not reported.

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066
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Date of Test Jdul 22, 2006 Temperaure 22
EUT Wireless Point of Sde PDA Humidity 60
Test Mode Charge Cradle Transmitting 1M bps CHO6, Frequency: 2437MHz
Horizonta
“Over Limit Read Freamp Cableintenna

Freq Level Limit Line Level Factor Factor Lo== Factor Remarlk

MHz dBu¥-m dB dBu¥V-m dBuV dBE-m de dB dB-m
1 2003.00 44 .66 -29.34 74.00 42.77 1.89 35.69  9.98 27.60 Peak
2 3108.00 50.45 -23.55 74.00 42.49 7.96 34.65 11.86 30.75 Peak
3 3635.00 49 .63 -24 .37 74.00 39.58 10.05 34.00 12.14 31 91 Peak
4 4400.00 6&0.67 -23.33 74.00 39.47 11.20 34.12 12.38 32 94 Peak
5 f848 .00 &51.05 -22.95 74.00 37.51 13.54 34.50 12.86 35.18 Peak
G 8973.00 49.73 -24.27 74.00 34.19 15.54 35.28 13.45 37 .37 Peak
Verticd
Ower Limit Read Freamp Cableintenna
Freq Level Limit Line Level Factor Factor Los= Factor Remarlk
HHz dBuV.m dE dBuV.m dBuV¥V dB.-m dB dB dB-m
1 1340.00 40.62 -33.38 74.00 44.15 -3.53 36.85 7.76 25 57 Peak
2 1748.00 42 .76 -31.24 74.00 42.79 -0.03 36.09 9.15 26.91 Peak
3 2309.00 47 .90 -26.10 74 .00 43.72 4.18 35.38 10.92 28.64 Peak
1 3261.00 50.14 -23.86 74.00 41.54 8.60 34.45 11.94 31.11 Peak
5 3601.00 50.03 -23.97 74.00 40.14 9.89 34.04 12.11 31.82 Peak
3 S5624.00 52,13 -21.87 74.00 40.05 12.08 34.60 12.63 34.05 Peak
Horizontd
Ower  Limit Fead FPreamp CableiAntenna
Freq Level Limit Line Level Factor Factor Los= Factor Remark
HHz dBuV.m dE dBuV.m dBuV dBE-m dE dB dB-m
1 2003.00 33,66 -20.34 G54.00 31.77 1.89 35,69 9.98 27.60 Average
2 3108 .00 38.45 -15.55 54.00 30.49 7.96 34 .65 11.86 30.75 Average
3 I635.00 38.63 —-15.37 &4 .00 28.58 10.05 34.00 12.14 31.91 Average
1 4400.00 37.67 —-16.33 54.00 26.47 11.20 34.12 12.38 32.94 Average
5 6848 .00 36.05 -17.95 54,00 2251 13.54 34.50 12.86 35.18 Average
f 8973.00 37.73 -16.27 &54.00 2219 15.54 35.28 13.45 37.37 Average
Verticd
Over Limit Read Freanp Cableintenna
Freq Level Limit Line Lewel Factor Factor Lo=s= Factor Remark
MHz dBuV-m dB dBuV-m dBuV dB-m dB db dB-m
1 1340.00 28.e62 -25.38 54,00 32,15 -3.53 36.85 7.75 25 .57 Average
2 1748 00 30.76 —-23.24 54 00 30.79 -0.03 36.09 9. .15 26.91 Average
3 2309.00 35.90 -18.10 54 .00 31.72 4 18 35.38 10.92 28 64 Average
4 3261.00 37.14 -16.86 54 .00 28 .54 8.60 34.45 11.94 31.11 Average
5 3e01.00 35.03 -18.97 54 .00 25.14 9.839 34.04 12.11 31.82 Average
B 524 00 37.13 -16.87 54 .00 25.05 12.08 34 .60 12.63 34.05 Average

Remark 1. Level = Antenna Factor + Cable Loss — Preamp Factor + Read Level.
2. Measurement was up to 25GHz, but the emission levels were too low
againg the officia limit and not reported.

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066
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Date of Test Jdul 22, 2006 Temperature 22
EUT Wireless Point of Sdle PDA Humidity 60
Test Mode Charge Cradle Transmitting IMbps CH11, Frequency: 2462MHz
Horizonta
“Ower Limit Fead Preamp CabledAntenna
Freq Iewvel Limit Line Lewvel Factor Factor Lo== Factor Remarlk
MHz dBuV.-m dB dBuV-m dBuV dBE-m dE dB dB-m
1 1357.00 40.65 -33.35 74.00 43.98 -3.33 3p5.82 7.84 25 65 Pealk
2 1595.00 41.78 -32.22 74.00 42.9s -1.18 36.35 8.71 26.46 Pealk
3 2088.00 45.8p -28.14 74.00 43.2p 2.60 35.60 10.29 27.91 Peak
4 2938.00 G&51.82 -22.18 74.00 44.55 7.27 34.85 11.77 30.35 Peak
5 3533.00 50.67 -23.33 74,00 41.00 9.67 34,12 12.09 31.70 Peak
b 5233.00 &50.77 -23.23 7400 39.30 11 4% 3473 12 .55 33 65 Peak

Verticd
Owver Limit Fead Freamp CableAntenna
Freq Level Limit Line Level Factor Factor Lo== Factor Remarlk
HHz dBuV.m dE dBuV.-m dBu¥ dB-m dB dB dE-m
1 1051.00 39.03 -34.97 74.00 45.44 -—£.41 3755 6.79 24 35 Peak
2 1272.00 40.07 -33.93 74.00 44 .38 —-4.29 37.01 7.41 25 31 Peak
3 lede .00 42,35 -31.865 74.00 43.15 -0.80 36.26 8.85 26.61 Peak
4 191&8.00 43.79 -30.21 74.00 4Z2.50 1.29 35.82 9.73 27.38 Peak
5 2190.00 45,73 -28.27 74.00 42.38 3.35 35,49 10.80 28.24 Peak
3 3108.00 48.85 -25.15 74.00 40.89 7.96 34.85 11.86 30.75 Peak
Horizonta
Ower Limit Read Preamp Cableintenna
Freq ILewvel Limit Line ILewvel Factor Factor Lo== Factor Hemarlk
HHz dBuV.m dE dBu¥V.m dBuV¥V dBE-m dB dE dB-m
1 1357.00 31.g85 -22.35 G54.00 34.98 -3.33 36.82 7.84 25,65 Average
2 1595.00 29.78 —24.22 G54.00 30.9 -1.18 36.3%5 2.71 26.46 Average
3 2088.00 32.86 —21.14 54,00 30.26 2.60 35 60 10.29 27.91 Average
4 2938.00 33.82 -20.18 G54.00 26.55 7027 34,85 11.77  30.35 Average
g5 3533.00 37.67 —-16.33 54,00 28.00 9.67 34,12 12.09 31.70 Average
3 £233.00 3e.77 —-17.23 G54.00 25.30 11.47 34.73 12.55 33.65 Average
Verticd
Cwer Limit Fead Preamp Cableintenna
Freq Ievel Limit Line ILevel Factor Factor Lo== Factor Eemarlk
HHz dBuV.m dE dBuV.-m dBuV dE-m dE dE dE.-m
1 lo085.00 33.65 —20.35 G54.00 39.76 -—£5.11 37.47 .85 24 .51 Average
2 1357 .00 35.79 -18.21 G&54.00 39.12 -3.33 36.82 7.84 25 65 Average
3 2020.00  37.18 -16.82 54.00 35.21 1.97 35.47 9.98 27 66 Average
4 3346 .00 38.84 -15.1e 54.00 29.90 8.94 34.35 11.99 31.30 Average
5 4587 .00 36.53 —-17.47 GE54.00 25.35 11.18 34.33 12.42 33.09 Average
3 6593.00 34.12 -19.88 G54.00 20.83 13.29 34.50 12.83 34 95 Average

Remark 1. Level = Antenna Factor + Cable Loss — Preamp Factor + Read Level.
2. Measurement was up to 25GHz, but the emission levels were too low
againg the officia limit and not reported.

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066
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Date of Test Jdul 22, 2006 Temperature 22
EUT Wireless Point of Sdle PDA Humidity 60
Test Mode Charge Cradle Recelving 1IMbps CHO6, Frequency: 2437MHz
Horizonta
Over TLimit Fead Preamp CabledAntenna
Freq Ievel Limit Line Lewvel Factor Factor Lo== Factor Remarlk
HHz dBuV.m dE dBuV.m dBuV¥V dB.-m dB dB dB-m
1 1153.00 37.51 -36.49 74.00 42.97 -5 .46 37.28 7.01 24.81 Pealk
2 1731.00 40.24 -33.76 74.00 40.34 -0.10 36.12 9.15 26.87 Peak
3 2275.00 45.46 -28.54 74.00 41.56 3.90 35.42 10.81 28.51 Peak
1 3159.00 46,29 -27.71 74.00 38.11 2.18 34.59 11.89 30.88 Peak
5 4502 .00 48,32 -25.68 74.00 37.12 11.20 34.23 12.40 33.03 Peak
3 6287.00 48.09 -25.91 74,00 35.17 12.92 34.50 12.75 34 .67 Peak
Verticd
Cwer Limit Fead Freamp Cableintenna
Freq ILevel Limit Line Lewvel Factor Factor Los= Factor Remarlk
MHz dBu¥V.-m dB dBu¥.-m dBu¥ dB-m dB dB dB-m
1 1493 .00 37.26 -36.74 74 .00 39.32 -2.06 36.54 8.35 26.13 Peak
2 1833.00 40.68 -33.32 74.00 39.99 0.69 35.95 9.48 27 .16 Peak
3 232600 44 .84 -29. 16 74.00 40.50 4.34 35.36 11.02 28.68 Peak
4 2700.00 45,99 —Z28.01 74.00 39.62 6.37 35.03 11.65 29.75 Peak
g 3074.00 45.80 -28.20 74.00 37.97 7.83 34.70 11.84 30.69 Pealk
B 3686.00 46.50 -27.50 74.00 36.30 10.20 33.95 12 .16 31.99 Peak

Horizonta
Cwer Limit Fe=ad Freamnp Cableintenna

Freq Level Limit Line Level Factor Factor Los= Factor Remarlk

HHz dBuV.m dE dBuV.m dBu¥ dB-m dB dB dB-m
1 1153.00 28.51 -25.49 54 .00 33.97 -5 46 37.28 7.01 24 81 Average
2 1731.00 30.24 -23.76 54.00 30.34 -0.10 36.12 9.15% 26.87 Average
3 227500 31.4p6 -22.54 54.00 27.56 3.90 35.42 10.81 28.51 Average
4 3159.00 34.29 -19.71 &54.00 Z6.11 8.18 34.59 11.89 30.88 Average
g 4502.00 34.32 -19.68 54,00 23.12 11.20 34.23 12.40 33.03 Average
B 6287.00 39.09 -14.91 &54.00 26.17 12.92 34.50 12.75 34.67 Average

Verticd
Ower Limit Fead Freamnp CableAntenna
Freq ILevel Limit Line Lewvel Factor Factor Los= Factor Remarlk
HH=z dBuV.m dE dBuV¥.m dBuV dB-m dE dE dB-m
1 1493 .00 31.26 —-22.74 54,00 33.32 -2.06 36.54 8.35 26.13 Awverage
2 1833.00 29.68 —-24.32 54 00 28.99 0.69 35.95 9.48 27.16 Average
3 2326.00 34.84 -19.16 54 00 30.50 4.34 35.36 11.02 2B.68 Average
4 2700.00 35.99 -18.01 54.00 29.62 6.37 35.03 11.85 29.75 Average
5 3074 .00 35.80 -18.20 54,00 27.97 7.83 34.70 11.84 30.69 Average
3 3686.00 35.50 -18.50 54,00 25.30 10.20 33.95 12.16 31.99 Average

Remark 1. Level = Antenna Factor + Cable Loss — Preamp Factor + Read Level.
2. Measurement was up to 25GHz, but the emission levels were too low
againg the officia limit and not reported.
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Date of Test Jdul 22, 2006 Temperaure 22
EUT Wireless Point of Sde PDA Humidity 60
Test Mode Charge Cradle Transmitting 24Mbps CHOL, Frequency: 2412MHz
Horizonta
Ower Limit Fe=ad Freamp Cableintenna

Freq Lewvel Limit Line Level Factor Factor Lozs Factor Remarl

HHz dBuV.-m dE dBuV.m dBuV dB-m db dB dB-m
1 1034.00 39%.95 —34.05 74.00 46.52 -6.57 37.60 6£.76 24,27 Pealk
2 1578 .00 42.49 —31.51 74.00 43.83 -1.34 36 .38 8.64 26.40 Pealk
3 2666.00 49,03 —24.97 74,00 42.82 6.21 35.06 11.62 29.65 Peak
1 3244 .00 49,63 —24.37 74,00 41.09 8.54 34,47 11.94 31.07 Peak
5 4077 .00 51 .24 —22.76 74.00 39.96 11.28 33.70 12.32 32 66 Peak
f 6117 .00 50.56 —23.44 74.00 37.80 12.76 34.50 12.74 34 .52 Peak
Vertica
Oyer Limit Read Preamp Cableintenna
Freq Level Limit Line Level Factor Factor Los= Factor Remark
MHz dBuV.-m dB dBu¥.m dBu¥ dB-m dB dB dB-m
1 1i051.00 38.67 —-35.33 74.00 45.08 -6.41 37.55 6.79 24 35 Peak
2 1391.00 40.93 —-33.07 74.00 43.91 -2.98 36.75 8.01 25.76 Peak
3 1612.00 42.1%7 —-31.83 74.00 43.20 -1.03 36.32 2.78 26.51 Peak
1 2921.00 49,73 -24.27 74,00 42.51 7.22 34,86 11.77 30.31 Pealk
5 4621 .00 650.40 —-23.60 74.00 39.24 11.16 34 38 12.42 33.12 Peak
3 6865.00 51.30 —22.70 74.00 37.72 13.58 34.50 12.88 35.20 Peak
Horizonta
Ower Limit Fead Freanp CableiAntenna
Freq Lewel Limit Line Level Factor Factor Loz=s Factor Remark
MHz dBuV.-m dB dBu¥.m dBu¥ dBsm dB dB dB-m
1 1034.00 28.95 —-25.05 54,00 35.52 —6.57 37.80 6.76 24,27 Average
2 1578 .00 31.49 -22.51 &54.00 32.83 -1.34 36.38 8. 64 26.40 Average
3 2666.00 35.03 -18.97 54,00 28.82 6.21 35.06 11.62 29.65 Awverage
4 3244 .00 37.63 -16.37 54.00 29.09 8. 54 34.47 11.94 31.07 Average
5 4077.00  39.24 -14 .76 54,00 27.96 11.28 33.70 12.32 32.66 Average
f 6117 .00 37.56 —-16.44 G54 .00 24.80 12 76 34.50 12.74 34 .52 Average
Verticd
Crer Limit Re=ad Freamp CableAntenna
Freq Iewvel Limit Line Lewvel Factor Factor Lo=z= Factor Remarl
HHz dBuW¥.m dE dBuV.m dBuV dB-m dE dE dBE-m
1 1051 .00 30.67 —-23.33 54 .00 37.08 -6.41 37.55 6.79 24 35 Average
2 1391.00 31.93 —-22.07 54.00 34,91 -2.98 36.75 2.01 25 .76 Awverage
3 1s12 00 32.17 -21.83 54 .00 33.20 -1.03 36k.32 8.78 26.51 Average
4 2921.00 35.73 -18.27 54.00 28.51 7.22 34,86 11.77 30.31 Average
5 421 .00 36.40 -17.60 54 .00 25.24 11.16 34.38 12 42 33 .12 Average
3 6865.00 36.30 -17.70 G54.00 22,72 13.58 34.50 12.88 35 .20 Average

Remark 1. Level = Antenna Factor + Cable Loss — Preamp Factor + Read Level.
2. Measurement was up to 25GHz, but the emission levels were too low
againg the officia limit and not reported.
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Date of Test Jdul 22, 2006 Temperature 22
EUT Wireless Point of Sdle PDA Humidity 60
Test Mode Charge Cradle Transmitting 24Mbps CHO6, Frequency: 2437MHz
Horizonta
Ower Limit Read Freanp CableAntenna
Freq Level Limit Line Level Factor Factor Los= Factor FEemark
HHz dBuV¥.m dE dBuV~m dBuV dB-m dB dB dB-m
1 1085.00 38.30 -35.70 74.00 44 .41 -6.11 37 .47 6.85 24 51 Peak
2 1272.00 39 46 —-34 .54 74.00 43.75 —-4.29 37.01 7.41 25 31 Peak
3 1765.00 43.20 -30.80 74.00 43.04 0.16 36.05 9.24 26.97 Peak
4 2734.00 49,62 -24.38 74.00 43.12 6£.50 35.01 11.67 29.84 Peak
5 3567 .00 49,90 -24.10 74.00 40.12 9.78 34.07 12.09 31.76 Peak
3 4009.00 &51.04 -22.96 74.00 39,77 11.27 33.62 12.29 32 60 Peak
Vertica
Cwrer Limit Fead Preamp Cableintenna
Freq Level Limit Line Level Factor Factor Los= Factor Remark
MHz dBu¥.-m dB dBu¥.m dBuV dB-m dB dB dB-m
1 1085.00 39.22 -34.78 74.00 45 .33 -6.11 37 .47 6. .85 24 .51 Peak
2 1901.00 43.78 -30.22 74.00 42 64 1.14 35.85 9 65 27.34 Peak
3 2190.00 46,75 -27.25 74.00 4340 3.35 35,49 10.60 28.24 Peak
1 261,00 50,13 -23.87 74.00 41 .53 8.60 34,45 11.94 31.11 Pesak
5 4502 .00 50.03 -23.97 74.00 38.83 11.20 34.23 12.40 33.03 Peak
3 E8e2.00 650,75 —-23.25 74.00 38.34 12.41 34.54 12 .68 34.27 Peak
Horizonta
Over Limit Read Preanp Cablelintenna
Freq Level Limit Line ILewvel Factor Factor Lo== Factor Remarlk
HHz dBuV.m dB dBuV-m dBuV dB-m db dB dB-m
1 1085.00 27.30 —26.70 54.00 33.41 -—-6.11 37 .47 6.85 24 .51 Average
2 1272.00 31.46 —-22.54 G54.00 35,75 —-4.29 37.01 7.41 25,31 Average
3 1765.00 31.20 —22.80 54.00 31.04 0.16 36.05 9.24  26.97 Average
4 2734 .00 35.82 —18.38 G54.00 29.12 6.50 35.01 11.67 29.84 Average
5 3567 .00 34.90 -19.10 G54.00 25.12 9.78 34.07 12.09 31.76 Average
f 4009.00 38.04 -15.96 54.00 26.77 11.27 33.e62 12.29 32.60 Average
Verticd
Ower Limit Fead Freamnp CableiAntenna
Freq ILewel Limit Line Lewel Factor Factor Lo== Factor Remark
MHz dBuV.-m dB dBu¥.m dBu¥ dBsm dB dB dB-m
1 1085.00 32,22 -21.78 G54.00 38.33 -—-6.11 37.47 6.85 24.51 Average
2 1901.00 34.78 -19.22 G54.00 33.64 1.14 35.8% 9,65 27.34 Average
3 2190.00 36.75 -17.25 54,00 33.40 3.35 35,49 10.60 28.24 Average
4 32e6l1.00 36.13 -17.87 54,00 27.53 8.60 34.45 11.94 31.11 Awerage
5 4502.00 36.03 -17.97 54,00 24.83 11.20 34.23 12,40 33.03 Average
3 Ege2.00 38.75 -15.25 54,00 26.34 12,41 34.54 12 68 34.27 Average
Remark 1. Level = Antenna Factor + Cable Loss — Preamp Factor + Read Levd.

2. Measurement was up to 25GHz, but the emission levels were too low
againg the officia limit and not reported.

Audix Technology (Shanghai) Co., Ltd.
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Date of Test Jdul 22, 2006 Temperature 22
EUT Wireless Point of Sdle PDA Humidity 60
Test Mode Charge Cradle Transmitting 24Mbps CH11, Frequency: 2462MHz
Horizonta
Over Limit Read Freamp Cableintenna
Freq Lewvel Limit Line Level Factor Factor Lo=s= Factor Remark
MHz dBu¥.-m dBE dBuV-m dBuV dBE-m dB dB dB-m
1 1s12.00 41,99 —32.01 74.00 43.02 -1.03 36 .32 2.78 26.51 Peak
2 2173.00 45,78 —-28 .22 74.00 42.59 3.19 35,51 10.50 28.20 Pealk
3 2683.00 48 84 —-25. 16 74.00 42 .55 f.29 35.05 11.65 29 69 Peak
4 3244 .00 50.34 —23 66 74.00 41.80 8.54 34.47 11.94 31.07 Peak
5 4026.00 50,37 -23.63 74.00 39.08 11.29 33.63 12.30 32.62 Peak
3 £131.00 50,63 —-23.37 74,00 39,33 11.30 34,76 12.52 33.54 Pesk
Vertica
Ower Limit Read Freanp Cableintenna
Freq Lewel Limit Line ILewel Factor Factor Loz=s Factor Remarl
HHz dBuV.m dE dBu¥V.m dBuV dB-m dB dB dB-m
1 1476.00 39.55 -34 45 74 .00 41.70 -2.15 36.57 8 .35 26.07 Peak
2 2037.00 45,27 -28.73 74.00 43,13 2.14 35 .66 10.08 27.72 Pealk
3 2972.00 48 .71 -25.29 74.00 41 30 7.41 34.82 11.79 30.44 Peak
4 3227.00 50,34 -23 .66 7F4.00 41 .88 8.46 34.50 11.94 31.02 Peak
5 5097.00 50.2% -23.71 74.00 39.04 11 25 34.77 12 .52 33.50 Peak
3 6321.00 50,11 -23.89 74.00 37.13 12.98 34.50 12.%7 34.71 Pealk
Horizonta
Oyer Limit Fead Freanp Cableintenna
Fregq Lewel Limit Line Lewel Factor Factor Loz Factor Remark
HHz dBuV.m dE dBuV.-m dBu¥ dBE-m dE dE dBE-m
1 1612 .00 32.9% -21.01 G54.00 34.02 -1.03 3k.32 8.78 26.51 Awerage
2 2173.00 33,78 -20.22 G54.00 30.59 3.1%9 35,51 10.50 28.20 Average
3 2683.00 35.84 -18.16 ©54.00 29 G55 6.29 35,05 11.65 29 69 Average
4 3244.00 38.34 -15.66 54.00 29,80 2.54 34.47 11.94 31.07 Average
5 4026 .00 35.37 -18.63 54.00 24,08 11.29 33.63 12.30 32.62 Aversge
3 5131.00 38.63 -15.37 54.00 27.33 11.30 34.76 12.52 33.54 Awverage
Verticd
COwer Limit Read Preamp Cableintenna
Freq Lewel Limit Line Level Factor Factor Lo==s Factor Remarlk
HHz dBuV.m dE dBuV-m dBu¥ dB-m dB dB dB-m
1 1476.00 29.55 -24.45 G54.00 31.70 -2.15 3p.57 8.35 26.07 Average
2 2037 .00 35.27 —-18.73 54.00 33.13 2.14 35.66 10.08 27.72 Average
3 2972.00 37.71 -16.29 G54.00 30.30 7.41 34,82 11.79 30.44 Average
4 3227.00 39.34 —-14.66 54.00 30.8%8 8.46 34.50 11.94 31.02 Average
5 5097 .00 41.29 -12.71 54.00 30.04 11.25 3477 12.52 33.50 Average
b 6321 .00 36.11 -17.89 54.00 23.13 12.98 34.50 12.77 34.71 Average
Remark 1. Level = Antenna Factor + Cable Loss — Preamp Factor + Read Level.

2. Measurement was up to 25GHz, but the emission levels were too low
againg the officia limit and not reported.

Audix Technology (Shanghai) Co., Ltd.
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Date of Test Jdul 22, 2006 Temperature 22
EUT Wireless Point of Sdle PDA Humidity 60
Test Mode Charge Cradle Receiving 24Mbps CHO6, Frequency: 2437MHz
Horizonta
Ower Limit Read Preamp Cableintenna
Freq Level Limit Line Level Factor Factor Los= Factor Remark
HHz dBuV.m dE dBu¥V.m dBuV dBE<m dB dE dB-m
1 1340.00 38.20 -35.80 74 00 41.73 -3.53 36.85 7.75 25.57 Peak
2 2258 .00 45.51 -28.49 74 00 41 66 3.85 35.43 10.81 28.47 Peak
3 2955 .00 46.76 27 .24 74 .00 39 42 7.34 34,83 11.77 30.40 Peak
4 4247 .00 48.29 -25.71 74.00 37.06 11.23 33.92 12.34 32.81 Peak
5 4519.00 48.70 -25.30 74.00 37.50 11.20 34.25 12.41 33.04 Peak
3 £318.00 48.40 -25.60 74.00 35.80 11.60 34.70 12.57 33.73 Peak
Vertica
Cver Limit Read Preamp Cableintenna
Freq Lewel Limit Line Level Factor Factor Lo=s Factor Remark
MHz dBuV.-m dB dBu¥.m dBu¥ dB.m dB dB dB-m
1 111%.00 3%7.17 -36.83 74.00 42,92 -5.75 37 37 £.95 24 .87 Peak
2 1323.00 38.00 -36.00 74 00 41.72 -3.72 36.89 7.66 25 .51 Peak
3 1459.00 39.1%7 -34.83 74.00 41.51 -2.34 36.61 8.26 26.01 Peak
4 2054.00 43.26 -30.74 74.00 41.03 2.23 35,64 10.08 27.79 Peak
5 2360.00 44 .83 -29.17 74 00 40.26 4. 57 35.33 11.12 28.78 Peak
3 3125.00 47.23 -26.77 74,00 39.22 8.01 34.64 11.86 30.79 Peak

Horizonta
Over Limit Read Preamp CableAntenna
Freq Lewel Limit Line Level Factor Factor Lo==s Factor Remarlk
HHz dBuV.-m dE dBuV.m dBuV dE-m dE dE dE.-m
1 1340.00 27.20 —-2e6.80 G&54.00 30.73 -—-3.53 36.85 7.75 25,57 Average
2 2258 .00 34.51 -19.49 54.00 30.66 3.85 35.43 10.81 28.47 Average
3 2955 .00 32.76 —21.24 54.00 25.42 7.34 34,83 11.77 30.40 Average
4 4247 00 36.29 -17.71 54.00 25 06 11.23 33.92 12.34 32.81 Average
5 4519 00 36.70 -17.30 54.00 25 50 11.20 34.25 12.41 33.04 Average
3 £318.00 38.40 -15.80 G&54.00 26.80 11 .80 34.70 12.57 33.73 Average

Vertica
Orer Limit Read Preamp CableiAntenna

Freq Iewvel Limit Line Lewvel Factor Factor Lo=z= Factor Remarl

HH=z dBuW¥.m dE dBuV.m dEuV dE.-m dE dE dE-m
1 1119.00 29.17 -24.83 54.00 34.92 -=5.75 37.37 6.95 24 67 Average
2 1323.00 29.00 -25.00 54.00 32,72 -3.72 36.89 7.66 25 .51 Average
3 1459 00 29.17 -24.83 54.00 31.51 -2.34 36.561 8.26 26.01 Average
4 2054 .00 33.26 -20.74 54 .00 31.03 2.23 35.64 10.08 27 .79 Average
g 2360.00 33.83 —-20.17 54.00 29 26 4 57 35,33 11.12 28.78 Average
3 3125 .00 34.23 -19.77 54.00 25.22 .01 34.64 11.86 30.79 Average

Remark 1. Level = Antenna Factor + Cable Loss — Preamp Factor + Read Level.
2. Measurement was up to 25GHz, but the emission levels were too low
againg the officia limit and not reported.
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Date of Test Jdul 22, 2006 Temperature 22
EUT Wireless Point of Sdle PDA Humidity 60
Test Mode Mini Adaptor Transmitting IMbps CHO1, Frequency: 2412MHz
Horizonta
Over Limit REead Preamp Cableintenna
Freq ILewvel Limit Line Lewel Factor Factor Lo==s Factor REemark
HHz dBuV.m dB dBuV.m dBEuV dBE.-m dE dB dB-m
1 1408.00 41.24 -32.76 74.00 44.12 -—-2.88 36.71 g.01 25.82 Peak
2 2173.00 46.93 =27 .07 74.00 43.74 3.1% 35.51 10.50 28.20 Peak
3 4009 .00 51.80 -22.40 74.00 40.33 11.27 33.62 12.29 32.60 Peak
4 Eg24.00 G52.99 -21.01 74.00 40.91 12 .08 34.60 12.63 34.05 Peak
5 8344 00 51.85 -22.15 74.00 36.70 15.15 34.72 13.29 36.58 Peak
3 11744 .00 51.63 —22.37 74,00 34.39 17.24 34.32 13.77 37.79 Peak

Vertica
Ower Limit Fead Freanp Cableintenna
Freq Lewel Limit Line Level Factor Factor Lo==s Factor Remark
MHz dBuV.-m dB dBu¥V.-m dBu¥ dB-m dB dE dB-m
1 1408.00 41.24 -32 .76 74.00 44.12 -2 88 36.71 8.01 25.82 Peak
2 2173.00 d46.93 -27.07 74.00 43.74 3.1%9 35,51 10.50 28.20 Peak
3 4009.00 &51.60 —-22.40 74.00 40.33 11.27 33.62 12.29 32.60 Peak
4 5624 .00 52.99 —-21.01 74.00 40.91 12.08 34.60 12.63 34.05 Peak
g5 8344.00 G51.85 -22.15 74.00 36.70 15.15 34.72 13.29 36.58 Peak
3 11744 .00 51.63 —22.37 74,00 34.39 17,24 34,32 13.77 37.79 Pealk

Horizonta
Ower Limit Read Preamp CableAntenna
Freq Level Limit Line Level Factor Factor Los= Factor Remark
HHz dBuV.-m dBE dBu¥-m dBu¥V dB<m dB dE dB-m

1 1403.00 34.24 -19.76 54.00 37.12 -2.88 36.71 8.01 25.82 Average
2 2173.00 38.92 -15.07 54.00 235.74 3.19 35.51 10.50 28.20 Average
3 4009.00 33 .60 -20.40 54.00 22.33 11.27 33,62 12.29 32.60 Average
4 E624.00 36.99 -17.01 54.00 24.91 12.08 34.60 12.63 34.05 Average
2 8344 .00 37.85 -16.15% 54.00 =22.70 15.15 34.72 13.29 36.58 Average
& 11744 .00 38.63 -15.37 54.00 21.39 17.24 34 .32 13.77 37.79 Average

Verticd
Over Limit Read Freanp Cableintenna
Freq Level Limit Line Level Factor Factor Los=z Factor Remark

MHz dBu¥-m dB dBuV-m dBu¥ dB-m dE dE dBm

1 1408.00 30.9: —-23.04 G54.00 33.84 -2.88 3p.71 .01 25.82 Average
2 2088.00 36.08 -17.92 54.00 33.438 2.60 35.80 10.29 27.91 Average
3 3z278.00 37.15 -16.85 G54.00 28438 8.67 34.44 11.96 31.15 Awverage
4 3958.00 38.80 -15.20 54.00 27.64 11.16 33.65 12.29 32.52 Average
2 7239.00 35.41 -18.59 54.00 21.40 14.01 34.47 12.97 35.51 Average
& 11404 .00 37.03 -16.97 G54.00 19.61 17.42 34 .36 13.76 38.02 Average

Remark 1. Level = Antenna Factor + Cable Loss — Preamp Factor + Read Level.
2. Measurement was up to 25GHz, but the emission levels were too low
againg the officia limit and not reported.
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Date of Test Jdul 22, 2006 Temperature 22
EUT Wireless Point of Sdle PDA Humidity 60
Test Mode Mini Adaptor Transmitting IMbps CHO6, Frequency: 2437MHz
Horizontd
Over Limit Read Preamp CableAntenna
Freq Level Limit Line Level Factor Factor Lo==s Factor REemark
HHz dBuV.m dBE dBuV.m dBuV dBE-m dE dB dBsm
1 le29.00 42,76 -31.24 74,00 43.71 -0.95% 36.29 8.78 26.56 Peak
2 2904 .00 49,95 -24 .05 74,00 42,80 7015 34,87 11.75 30.27 Pesk
3 3958.00 51.35 -22.65 74,00 40,19 11.16 33.65 12.29 32 52 Peak
4 E964 .00 G52.42 -21.58 74.00 39.8c 12.56 34.51 12.70 34 37 Peak
5 7494 00 51.77 —22.23 74.00 37 44 14.33 34.45 13.06 35 .72 Peak
B 11064 .00 51 .32 -22.68 74 .00 33.72 17.60 34.33 13.74 38 25 Peak
Vertica
Cwer  Limit Fead FPreanp CableiAntenna
Freq ILewel Limit Line ILewel Factor Factor Los== Factor Remark
MHz dBuV-m dB dBu¥.-m dBuV dB-m dbB dB dB-m
1 1289.00 39.70 —-34.30 74.00 43.78 —-4.08 36.96 7.50 25.38 Peak
2 le63.00 42,16 -31.84 74.00 42.80 -0.64 36.23 2.92 26.67 Peak
3 2139.00 d46.00 -28.00 74.00 43.07 2.93 35,55 10.40 28.08 Peak
4 3397.00 G50.80 —-23.20 74.00 41.68 9.12 34.29 12.01 31.40 Peak
g5 4825.00 47.97 —-26.03 74.00 36.84 11.13 34.81 12.46 33.28 Peak
f 6746 .00 51.27 —22.73 74.00 37.84 13 .43 34.50 12.85 35.08 Peak
Horizonta
Ower Limit Read Preanp Cableintenna
Freq Lewel Limit Line Lewvel Factor Factor Los= Factor Hemarlk
MHz dBuV.m dB dBuV.m dBu¥ dB-m dB dB dBE-m
1 1629.00 33.76 -20.24 G54.00 34.71 -0.95 36.29 8.78 26.56 Average
2 2904 00 36.95 —-17 .05 54.00 29.80 7.15 34.87 11 .75 30.27 Awverage
3 3958.00 35,35 -18.e5 G54.00 24.19 11.1s 3365 12.29 32.52 Average
4 E964 00 38 .42 -15.58 E54.00 25.86 12.56 34 51 12 70 34.37 Awverage
5 7494 00 36,77 -17.23 54,00 22.44 14,33 3445 13 .06 35.72 Average
3 lio0e4. 00 38 .32 -15.68 G54.00 20.72 17.60 34.39 13.74 38.25 Average
Verticd
Over Limit Fead Preamp CableAntenna
Freq ILewel Limit Line Lewvel Factor Factor Lo=z= Factor Femarl
HHz dBuV.m dB dBuV.m dBuV dB<m dB dB dB<m
1 1289.00 31.70 —22.30 G54.00 35.78 -—-4.08 36.96 7.50 25,38 Aversge
2 1663.00 32.16 —21.84 G54.00 32.80 -D.64 36 23 8.92 26 .67 Average
3 2139.00 36.00 —-18.00 54.00 33.07 2.93 35 .55 10.40 28.08 Average
4 3397.00 35,80 -18.20 G54.00 26.68 9.12 34.29 12.01 31.40 Average
g 4825.00 36.97 -17.03 54,00 25.84 11.13 34.61 12.46 33 28 Aversge
3 6746.00 38.27 -15.73 54,00 24,84 1343 34,50 12.85 35.08 Aversge
Remark 1. Level = Antenna Factor + Cable Loss — Preamp Factor + Read Level.

againg the officia limit and not reported.

2. Measurement was up to 25GHz, but the emission levels were too low

Audix Technology (Shanghai) Co., Ltd.
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Date of Test Jdul 22, 2006 Temperature 22
EUT Wireless Point of Sdle PDA Humidity 60
Test Mode Mini Adaptor Transmitting IMbps CH11, Frequency: 2462MHz
Horizonta
Ower Limit Read Preamp CableiAntenna
Freq Lewel Limit Line Level Factor Factor Lo==s Factor Remark
HHz dBuV.-m dB dBuV.m dBu¥ dB-m dB dB dB-m
1 1374 .00 41 .38 -32.62 74.00 44.54 -3.16 36.78 7.92 25.70 Peak
2 1663.00 42.07 -31.93 74.00 42.71 -0.64 36.23 8.92 26.67 Peak
3 1969.00 44 39 -29.61 74.00 42 .81 1.58 35.74 9.81 27.51 Peak
4 2224 00 45 70 -28.30 F4.00 42 08 3.62 35,46 10.71 28.37 Pealk
5 3210.00 51.19 -22.81 F4.00 42 B0 8.39 3452 11.91 31.00 Pealk
3 4179.00 51.06 —-22.94 74.00 39.80 11.26 33.83 12.33 32.76 Peak

Verticd
Cwer  Limit Fe=ad Preamp Cableintenna
Freq Level Limit Line Level Factor Factor Los=s Factor Remark
MHz dBu¥.-m dB dBuV.m dBuv dB-m dB dB dBsm
1 1170.00 38.50 -35.50 74.00 43.82 -5.32 37.25 7.04 24 89 Peak
2 1425 .00 40.37 -33.63 74.00 43.07 -2.70 36.68 8.09 25 89 Peak
3 1714.00 42,68 —-31.32 74.00 42.94 -D.26 36.14 9.07 26.81 Peak
4 334,00 50.84 -23.16 74,00 41.90 8.94 34,35 11.99 31.30 Pesk
5 4077.00 50.86 —-23.14 74.00 39.58 11.28 33.70 12.32 32 66 Peak
3 5114.00 50,19 —-23.81 74.00 38.90 11.29 34.76 12.52 33.53 Peak

Horizonta

Over Limit Read Preamp Cableintenna
Freq Lewvel Limit Line Lewvel Factor Factor Lo== Factor Remark

MHz dBuV.m dE dBuV.-m dBu¥ dB-m dB dB dB-m
1 1374 00 33.38 -20.62 54 .00 36.54 -3 .16 36.78 7.92 25.70 Average
2 1663.00 34.07 -19.93 54,00 34.71 -0.64 36.23 8.92 26.67 Average
3 1969.00 36.39 -17.61 G54 00 34.81 1.58 35.74 9.81 27.51 Average
4 2224 00 36.70 —-17.30 54 00 33.08 362 35 45 10.71 28 37 Awverage
g 3210.00 38.19 -15.81 G54 .00 29.80 8.3% 34.52 11.91 31.00 Average
3 4179.00 38.06 -15.94 54 00 Z26.80 11.26 33.83 12.33 32.76 Average
Verticd
Over Limit Read Preanp Cableintenna
Freq Level Limit Line Level Factor Factor Losz Factor Remark
HHz dBuV.m dB dBuV-m dBuV dB-m db dB dB-m
1 1170.00 30.50 —23.50 54.00 35.82 -—-5.32 37 25 7.04 24 89 Average
2 1425 .00 30.37 —-23.63 54.00 33.07 -—-2.70 3k.68 8.09 25.89 Average
3 1714 .00 30.88 —23.32 54.00 30.94 -—-0.26 36.14 9.07 26.81 Average
4 3346.00 38.84 -15.16 54.00 29.90 8.94 34,35 11.99 31.30 Average
5 4077.00 36.86 -17.14 54.00 25.58 11.28 33.70 12.32 32.66 Average
& 5114 .00 40.19 —-13.81 G54.00 28.90 11.29 34.76 12.52 33.53 Average

Remark 1. Level = Antenna Factor + Cable Loss — Preamp Factor + Read Level.
2. Measurement was up to 25GHz, but the emission levels were too low
againg the officia limit and not reported.
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Date of Test Jdul 22, 2006 Temperature 22
EUT Wireless Point of Sdle PDA Humidity 60
Test Mode Mini Adaptor Receiving 1M bps CHO6, Frequency: 2437MHz
Horizonta
Ower Limit Read Preamp CableiAntenna
Freq Lewel Limit Line Level Factor Factor Lo==s Factor Remark
HHz dBuV.-m dB dBuV.m dBu¥ dB-m dB dB dB-m
1 1153 .00 37.51 -36.49 74.00 42.97 -5.46 37 28 7.01 24.81 Peak
2 1714 .00 40.88 -33.12 74.00 41.14 -0.26 36.14 9.07 26.81 Peak
3 2598 .00 47.95 -26.05 74.00 42.01 5.94 35.12 11.60 29 46 Peak
4 2819 .00 4% .09 -26.91 74 .00 40 25 6.84 3494 11 .71 30.07 Pealk
5 3397 .00 4% .98 -26.02 74.00 38 86 9.12 3429 12,01 31.40 Pealk
3 3958.00 49,63 -24.37 74,00 38.47 11.1e 33.65 12.29 32.52 Peak

Vertica
Over Limit Read Preamp CableAntenna
Freq Lewel Limit Line Lewel Factor Factor Lo== Factor Remark
HHz dBuV.m dE dBuV.m dBu¥V dBE-m dE dE dB-m
1 1k80.00 41.89 -32.11 74.00 42.39 -0.50 36.20 5.99 26.71 Peak
2 2173.00 d46.08 -27.92 74.00 42.89 3.19 35,51 10.50 28.20 Pealk
3 2581.00 46 .57 -27.43 74.00 40.70 5.87 35.13 11.58 29 42 Peak
4 2853.00 47.54 -26.46 74.00 40.57 6.97 34,91 11.73 30.15% Pealk
5 3261.00 48 60 —-25.40 74.00 40.00 .60 34.45 11.94 31.11 Peak
3 4128.00 49,62 -24.38 74.00 38.34 11.28 33.76 12.33 32.71 Pealk
Horizonta
Owver Limit Fead Freamp Cableintenna
Freg Lewel Limit Line ILewvel Factor Factor Lozs Factor Remarl
HHz dBuV.m dE dBuV.m dBuV dB-m dB dB dB-m
1 1153.00 28.51 -25.49 54 00 33.97 -5 46 37 28 7.01 24 .81 Average
2 1714.00 31.88 -22.12 54 .00 32.14 -0.26 36.14 9.07 26.81 Average
3 2598.00 33.95 -20.05 54.00 28.01 5.94 35.12 11 60 29.46 Average
1 2819.00 36.09 -17.91 54.00 29 25 6.84 34,94 11.71 30.07 Average
5 3397.00 35,98 -18.02 54.00 26.86 9.12 34.29 12.01 31.40 Average
3 3958.00 35.63 -18.37 G54.00 24,47 11.16 33 .65 12,29 32.52 Average
Verticd
Ower Limit Read FPreamp CableAntenna
Freq Level Limit Line Level Factor Factor Lo==s Factor REemazrk
HHz dBuV.-m dB dBu¥.-m dBuV dB-m dB dB dB-m
1 le80.00 32.89 -21.11 G54.00 33.39 -0.50 36.20 2.99 26.71 Average
2 2173.00 35.08 -18.92 G54.00 31.89 3.19 3551 10.50 28.20 Average
3 2581.00 35.57 —-18.43 54.00 29.70 5.87 35.13 11.58 29 42 Average
4 2853.00 3e6.54 -17 .45 54,00 29.57 6.97 34,91 11.73 30.15 Average
5 3261.00 36.80 —17.40 54.00 28.00 2.60 34 45 11.94 31.11 Average
& 4128.00 34,862 -19.38 54,00 23.34 11.28 33.76 12.33 32.71 Average

Remark 1. Level = Antenna Factor + Cable Loss — Preamp Factor + Read Level.
2. Measurement was up to 25GHz, but the emission levels were too low
againg the officia limit and not reported.

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066



Inventec (Shanghai) Cor poration FCC ID: TEGWS9603 Page 65 of 107

Date of Test Jdul 22, 2006 Temperature 22
EUT Wireless Point of Sdle PDA Humidity 60
Test Mode Mini Adaptor Transmitting 24Mbps CHOL, Frequency: 2412MHz
Horizonta
Over Limit Fead Freamp Cableintenna
Freq Lewel Limit Line Level Factor Factor Lo==s Factor Femark
MHz dBuV.m dB dBuV.-m dBu¥ dB-m dB dB dBE-m
1 1068 .00 38.13 -35.87 74.00 44.38%8 -6.25 37.51 f.82 24.44 Peak
2 1612 .00 42,95 -31.05 74.00 43.98 -1.03 36.32 8.78 26.51 Peak
3 2734 .00 50,39 —23.61 74.00 43.89 6.50 35.01 11.87 29 .84 Peak
4 3465 .00 50.80 -23.20 74.00 41.41 9.3%9 34.20 12.04 31.55 Peak
5 4536.00 51 .46 -22.54 74,00 40.28 11.18 34.28 12.41 33.05 Peak
3 §250.00 51.15 -22.85 74.00 39,65 11.50 34.72 12.55% 33 .67 Peak

Vertica
Ower Limit Read Freanp CableAntenna
Freqg ILewel Limit Line ILewel Factor Factor Lo== Factor Eemark
HHz dBuW¥.m dE dBuV.m dBuV dB-m dB dE dBE-m
1 1119.00 39.3% -34. 61 74.00 45.14 -5 .75 37 37 6.95 24 A7 Peak
2 1340.00 40.14 -33.86 74.00 43.67 -3.53 36.85 7.75 25 .57 Peak
3 3669.00 49 .98 -24 02 74.00 39.83 10.15 33.96 12.14 31 .97 Peak
4 3992.00 &51.18 -22.82 74.00 39,92 11.26 33.61 12.29 32.58 Peak
5 521s.00 G&50.76 —-23.24 74.00 39.32 11.44 34.73 12 55 33 62 Peak
3 5862.00 G51.34 -22. 66 74.00 38.93 12.41 34.54 12.68 34 27 Peak
Horizonta
Over Limit Read Freanp Cableintenna
Freq ILewvel Limit Line Lewvel Factor Factor Lo== Factor Remarl
MHz dBuV-m dB dBuV-m dBuV dB-m dB db dB-m
1 1068 .00 30.13 -23.87 54 .00 36.38 —-6.25 37.51 6. .82 24 44 Average
2 112 .00 30.95 -23.05 54,00 31.98 -—-1.03 36.32 8.78 26.51 Average
3 2734 .00 39,39 -14.61 54,00 32.89 6.50 35.01 11.87 29.84 Average
4 3465 .00 40.80 -13.20 54.00 31 41 9.33% 34.20 12.04 31.55 Average
g 4536.00 37.46 -16.54 G54.00 26.28 11.18 34.28 12.41 33.05 Average
3 5250.00 36.15% -17.85 54,00 24,65 11.50 34.72 12 55 33 .67 Average
Verticd
Over Limit Read Freamnp Cableintenna
Freq Level Limit Line Level Factor Factor Lo== Factor Remark
MHz dBuV-m dB dBuV-m dBuv dB-m dB dB dB-m
1 1119.00 31.39 -22.61 L4.00 37.14 -5.75 37,37 6.95 24 67 Average
2 1340.00 31.14 —-22.86 G54.00 34.67 -3.53 3p.8% 7.75 25,57 Average
3 IR69.00 31.98 —22.02 54.00 21.83 10.15 33.96 12.14 31.97 Average
4 3992.00 3p.18 -17.82 54.00 24,92 11.26 33.61 12.29 32.58 Average
5 £216.00 38.76 —15.24 54.00 27.32 11.44 34.73 12.55 33.62 Average
& feez.00 41.34 -12.66 54.00 28.93 12.41 34.54 12.68 34.27 Average

Remark 1. Level = Antenna Factor + Cable Loss — Preamp Factor + Read Level.
2. Measurement was up to 25GHz, but the emission levels were too low
againg the officia limit and not reported.
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Date of Test Jdul 22, 2006 Temperature 22
EUT Wireless Point of Sdle PDA Humidity 60
Test Mode Mini Adaptor Transmitting 24Mbps CHO6, Frequency: 2437MHz
Horizonta
Over Limit FEead Freamp Cableintenna
Freq Level Limit Line Lewel Factor Factor Lo==s Factor Remark
MHz dBuV-m dBE dBuV.m dBEu¥ dBE-m dE dB dB m
1 1034.00 39.35 —34 65 74.00 45.92 -5.57 37.60 6.76 24.27 Peak
2 1204 .00 38.87 -35.13 74.00 43.84 —-4.97 37.16 7.16 2Z5.03 Peak
3 1629 00 42.01 -31.99 74 00 42.96 -0.95 36.29 8.78 26.56 Peak
4 2292 00 47.59 —26.41 74 .00 43.50 4. 09 35.40 10.92 ©28.57 Peak
5 2955 .00 48.90 -25.10 74.00 41.%56 7.34 34.83 11.77 30.40 Peak
b 334600 50.85 -23.15 74.00 41.91 9.94 34.35 11.99 31.30 Peak
Vertica
Ower Limit Read Freanp CableAntenna
Fregq Lewel Limit Line Lewel Factor Factor Loz Factor Remark
HHz dBuV¥.m dE dBuV.m dBuV dB-m dB dB dB-m
1 1425.00 40.85 —-33.15 74.00 43.55 -2.70 36.6%8 2.09 25.89 Peak
2 1595 00 41.38 -32. 62 74.00 42.56 -1.18 36.35 8.71 26 48 Peak
3 1731.00 44,10 -29.90 74.00 44.20 -0.10 36.12 9,15 26.87 Peak
4 2819.00 51.17 —-22.823 74.00 44.33 6.84 34.94 11.71 30.07 Peak
g 3992 .00 50.90 -23.10 74.00 39.64 11 .26 33.61 12.29 32 .58 Peak
& 7290.00 G51.45 -22 55 74.00 37.38 14 07 34.47 13.00 35 .54 Peak
Horizonta
Ower Limit Read Preanp Cableintenna
Freq Level Limit Line Lewel Factor Factor Los= Factor Remark
MHz dBuV-m dE dBEuV.m dBEu¥ dEBE<m dE dE dEBE-m
1 1034.00 31.35 =22 65 G4 .00 37.92 -6 .57 37 80 6. 76 24 27 Average
2 1204.00 27 87 -26.13 54 .00 32.84 -—-4.97 37 1k ? 16 25.03 Average
3 1629 .00 31.01 -22.99 54 .00 31.9% -0.95% 36 .29 8. 78 26.5%h Average
4 2292.00 33.89 -Z20.41 G4 .00 29.50 4 09 35 40 10.92 28.57 Average
g5 2955 .00 38.90 -15.10 G4 .00 31.56 734 34.83 11.77 30.40 Average
f 3346 .00 3685 -17.15 G4 00 27.91 8.94 34 .35 11.99 31 30 Average
Verticd
Over Limit Read Preanp Cableintenna
Freq ILevel Limit Line Level Factor Factor Lo== Factor Remark
MHz dBuV-m dBE dBuV.-m dBEu¥ dBE-m dE dE dBE-m
1 1425.00 30.85 -23.15 G54.00 33.55 -—-2.70 36.68 8.09 25.89 Average
2 1595 .00 33.38 -20.62 54.00 34 56 -1.18 36.35 2.71 2b.46 Average
3 1731.00 32,10 -21.90 G4.00 32.20 -0.10 36.12 9.15% 2p.87 Average
4 2819.00 36,17 -17.83 54.00 29 33 6.84 34.94 11.71 30.07 Average
g 3992 00 38 .90 -15.10 G4 .00 27 64 11 .26 33 .61 12.29 32 58 Average
& 7290.00 37.45 -16.55 G4.00 23,38 14.07 34.47 13.00 35.54 Average
Remark 1. Level = Antenna Factor + Cable Loss — Preamp Factor + Read Level.

2. Measurement was up to 25GHz, but the emission levels were too low
againg the officia limit and not reported.
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Date of Test Jdul 22, 2006 Temperature 22
EUT Wireless Point of Sdle PDA Humidity 60
Test Mode Mini Adaptor Transmitting 24Mbps CH11, Frequency: 2462MHz
Horizonta
Over Limit Read Freamp Cableintenna
Freq Ievel Limit Line ILewvel Factor Factor Lo=s= Factor Remark
MH=z dBuV.-m dBE dBuV-m dEuv dBE-m dE dB dB-m
1 1476.00 39.64 —-34 36 7400 41 .79 -2 15 36 .57 8.35 26.07 Peak
2 1799.00 45.05 —28.95 74.00 44 67 0.38 36.00 9.32 27.06 Pealk
3 2853.00 G50.14 —-23.86 74.00 43.17 6.97 34.91 11.73 30.15% Peak
4 3635.00 S0.66 —-23.34 7400 4061 10.05 34 .00 12.14 31.91 Peslk
5 723%9.00 G52.97 -Z21.03 7400 38 .95 14.01 3447 12,97 35 51 Peslk
[ 11183.00 G&1.18 -22.82 74.00 33.64 17.54 34.38 13.74 38.18 Pealk
Vertica
Oyer Limit Fead Freanp Cableintenna
Freq Lewel Limit Line lLewvel Factor Factor Lo==s Factor REemark
HHz dBuV.-m dB dBuV.-m dBu¥ dB-m dB dB dB-m
1 17458 .00 43.81 -30.19 74 .00 43 .84 -0.03 36.09 9.15 26.91 Peal
2 2224.00 47.81 -26.19 74.00 44.19 3.62 35.46 10.71 28 37 Peak
3 3448.00 50.83 -23.17 74.00 41.50 9.33 34.22 12.04 31.51 Peak
4 4094 00 51 .41 22 59 Fa. 00 40,14 11 .27 33.73 12 32 32 63 Peal
5 7239.00 52,78 -21.22 74.00 38.77 14.01 34.47 12.97 35.51 Peak
3 11608.00 51.65 —22.35 74.00 34.34 17 31 34.34 13.77 37.88 Peak
Horizonta
Ower Limit Read Freamp Cableintenna
Freq Level Limit Line Level Factor Factor Los= Factor Remark
HHz dBuW¥V.m dB dBu¥V.m dBu¥V dB-m dB dB dBE-m
1 1476.00 32.64 -21 .36 54.00 34.79 -2.15 36.57 8.35 26.07 Average
2 1799 .00 32.05 -21.95 G&54.00 31.67 0.38 36.00 9. .32 27 06 Average
3 2853.00 35.14 -18.86 G54.00 28.17 6.97 34.91 11.73 30.15 Awverage
4 3635.00 34 .66 —-19.34 54.00 24.61 10.05 34.00 12.14 31.91 Average
5 7239.00 38.97 -15.03 54,00 24.96 14.01 34,47 12,97 35.5l1 Average
3 11183.00 35.18 -1&8.82 G54 .00 17.64 17.54 34.38 13.74 38.18 Average
Vertica
Oyer Limit Read Preamp Cableintenna
Freq Level Limit Line Level Factor Factor Lo== Factor Remark
HHz dBuV.m dE dBu¥V.m dBuV dBE-m dB dE dB-m
1 17489.00 34.81 -19.19 54,00 34.84 -0.03 36.09 9.15 2p.91 Average
2 2224 00 35.81 -18.19 54 00 32.19 3.62 35 46 10.71 28.37 Average
3 3448.00 39.83 —-14.17 54.00 30.50 9.33 34 .22 12.04 31.51 Average
4 4094 .00 39.41 -14.59 54,00 28.14 11.2% 33.73 12.32 32.68 Average
5 7239.00 36.78 —17.22 G4 .00 22.77 14.01 34.47 12.97 35.51 Average
f 11608 .00 40.65 -13.35 54 .00 23.34 17.31 34.34 13.77 37 88 Average
Remark 1. Level = Antenna Factor + Cable Loss — Preamp Factor + Read Level.

2. Measurement was up to 25GHz, but the emission levels were too low
againg the officia limit and not reported.

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F06066
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Date of Test Jdul 22, 2006 Temperaure 22
EUT Wireless Point of Sde PDA Humidity 60
Test Mode Mini Adaptor Recelving 24Mbps CHO6, Frequency: 2437MHz
Horizonta
Over Limit Read Preamp CableAntenna

Freq Lewvel Limit Line Level Factor Factor Lo=z= Factor Eemark

MHz dBu¥.-m dB dBuV.m dBu¥ dB-m dB dB dBsm
1 2664.00 46,08 -27.92 74.00 40,27 .81 35,15 11.58 29 38 Pesk
2 2853.00 47 .97 —26.03 74.00 41.00 6.97 34.91 11.73 30.15 Peak
3 3397.00 47 .98 -26.02 74.00 38.8p 9.12 34,29 12.01 31.40 Peask
4 3992. 00 48,88 -25.12 74.00 37,62 11.26 33.61 12.29 32.58 Peak
5 5284.00 50.29 -23.71 74.00 38.73 11.56 34.71 12.57 33.70 Peak
3 7018.00 49.01 -24.99 74,00 35.29 13.72 34.50 12.90 35 32 Peak
Vertica
Over Limit Read Preamp Cableintenna
Freq Level Limit Line Lewel Factor Factor Loz=z Factor Remark
HHz dBuV.-m dBE dBuV.m dBuV dBE-m db dB dB-m
1 le63.00 42,15 -31.85 74.00 42.79 -0D.84 36.23 2.92 Z26.67 Peak
2 2173.00 46.08 -27.92 74.00 42 89 3.1%9 35.51 10.50 28.20 Peak
3 2564 .00 47,89 -26.11 74.00 42.08 £.81 35.1% 11.58 29.38 Peak
1 2870.00 46,94 -27.06 74.00 39.92 7.02 34,90 11.73 30.19 Peak
5 3261.00 48 60 -25.40 74.00 40.00 8.60 34.45 11.94 31.11 Peak
f 4128 .00 49.62 -24 .38 74.00 38.34 11.28 33.76 12.33 32.71 Peak
Horizonta
Over Limit Read Preamp Cableintenna
Freq Level Limit Line Level Factor Factor Loz= Factor Remark
HHz dBuV.m dBE dBuV.-m dBuV dBE-m dB dB dBE-m
1 2564 .00 35.08 -18.92 L4.00 29 27 £.81 35.1%5 11.58 29.38 Average
2 2853.00 34.97 -19.03 G&4.00 28.00 6.97 34,91 11.73 30.15% Average
3 3397.00 35,98 -18.02 G54.00 26.86 9.12 34,29 12.01 31.40 Average
1 3992 .00 37.88 -16.12 54.00 26.62 11.26 33.61 12.29 32.58 Average
5 5284 .00 38.29 -15.71 54 .00 26.73 11.56 34.71 12.57 33.70 Average
3 7018.00 38.01 -15.99 &4, 00 24 .29 13.72 34,50 12.90 35.32 Average
Verticd
Crer Limit F=ad Freamp CableAntenna
Freq Level Limit Line Lewel Factor Factor Lo=s= Factor Remark
HHz dBuV¥.m dBE dBuV+m dBuV dB-m dE dB dBE-m
1 le63 .00 31.15 -22.85 54,00 31.79 -—-0.64 36.23 8.92 26.67 Average
2 2173.00 36.08 -17.92 54 .00 32 .89 3.1% 35.51 10.50 28.20 Average
3 2564 .00 35.89 -18.11 &54.00 30.08 §.81 35.15 11.58 29.38 Average
4 2870.00 34.94 -19.06 54.00 27 .92 7.02 34,90 11.73 30.19 Average
5 3261.00 34.60 -19.40 54.00 26.00 8.60 34.45 11 .94 31.11 Average
B 4128 .00 34.62 —-19.38 54 .00 23.34 11.28 33.76 12.33 32.71 Average

Remark 1. Level = Antenna Factor + Cable Loss — Preamp Factor + Read Level.
2. Measurement was up to 25GHz, but the emission levels were too low
againg the officia limit and not reported.
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Audix Technaology (Shanghai) Co., Ltd.

3F #34Bldy. MNo.B80 GuiPing Rd.,
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Data: 553 File: D:'Test-Datalinventec.EMLEMG6 (565)
- Level (dBuVim) Date: 2006-09-15
3
s, FCC 15 B (> 1GHZ)PK
[} _6dB
60
1
0 2300 2320 2350 2500
Frequency (MHz)
Site : Chamber 3
Condition cFCC15 B (21GHAPK 3m HORIZOMTAL
Project Mao. : AOE-001107
Applicant . InwenteciShanghai) Corpration
EUT Wireless Point of Sale PDA
iR C MRT320
S » EOBDY 2201
Power Supply 120V B0Hz
Arnbient D 22'C 56%RH
Test Mode - 1Mbps ChO
Test Engineer - Ronnie
hemo :
Ower Limit Read CableAntenna Preamnp
Freq Level Limit Line Level Factor Los=s Factor Factor Remark
HHz dBEuV.-m dB dBuV.-m dBuW¥ dE-m dB dBE-m dB
1 2390.00 36.11 -37.89 74.00 31 32 4.79 11.23 28 .86 35.30 Pealk
2 2400 .00 35.77 -38.23 74.00 30.93 4.84 11.23 28.91 35.30 Pealk
3= 2410 .80 79.31 .31 74.00 74 43 4.88 11.23 28.93 35.28 Pealk

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066
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Data: 552 File: D:'Test-Datalinventec.EMLEMG6 (565)
- Level (dBuVim) Date: 2006-09-15
3
60
FCC 15 B {(=1GHZ) AV
." ‘I -6iB
il 7
0 2300 2320 2350 2500
Frequency (MHz)
Site : Chamber 3
Conditian :FCC15 B (=1GHZ) AY 3m HORIZONTAL
Project Mao. : AOE-001107
Applicant . InwenteciShanghai) Corpration
EUT Wireless Point of Sale PDA
hASM - MRT320
=i » E0B072201
Power Supply 120V B0Hz
Arnbient D 22'C 56%RH
Test Mode - 1Mbps ChO
Test Engineer - Ronnie
hemo :
Dwer Limit Read CableAntenna Preamnp
Freq Level Limit Line Lewel Factor Loss Factor Factor Remark
HHz dBEuV.-m dB dBuV.-m dBuW¥ dE-m dB dBE-m dB
1 2390.00 Z26.47 -27.53 54.00 21 .68 4.79 11.23 28 86 35.30 Average
2 2400 .00 26.86 —27.34 5400 21 .82 4.84 11.23 28.91 35.30 Average
3= 2411 40 71.32 17.32 54.00 66.42 4.90 11.23 28 .95 35 28 Average
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Data: 554 File: D:'Test-Datalinventec.EMLEMG6 (565)
- Level (dBuVim) Date: 2006-09-15
3
r‘{ \ FCC 15 B (> 1GHZ)PK
P10 _6dB
60
1
0 2300 2320 2350 2500
Frequency (MHz)
Site : Chamber 3
Conditian : FCC15 B (=1GHAPK 3m WERTICAL
Project Mao. : AOE-001107
Applicant . InwenteciShanghai) Corpration
EUT Wireless Point of Sale PDA
hASM - MRT320
=i » E0B072201
Power Supply 120V B0Hz
Arnbient D 22'C 56%RH
Test Mode - 1Mbps ChO
Test Engineer - Ronnie
hemo :
Dwer Limit Read CableAntenna Preamnp
Freq Level Limit Line Lewel Factor Loss Factor Factor Remark
HHz dBEuV.-m dB dBuV.-m dBuW¥ dE-m dB dBE-m dB
1 2390.00 37.22 -36.78 74.00 3243 4.79 11.23 28 .86 35.30 Pealk
2 2400 .00 37.16 -36.84 7400 32 32 4.84 11.23 28.91 35.30 Pealk
3= 2413 80 84.14 10.14 74.00 79.14 E.o0 11.33 28.95 35.28 Pealk
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Data: 555 File: D:'Test-Datalinventec.EMLEMG6 (565)
- Level (dBuVim) Date: 2006-09-15
3
60
FCC 15 B {(=1GHZ) AV
! ! -6dB
i
0 2300 2320 2350 2500
Frequency (MHz)
Site : Chamber 3
Conditian cFCC15 B (=1GHZ) AY 3m WERTICAL
Project Mao. : AOE-001107
Applicant . InwenteciShanghai) Corpration
EUT Wireless Point of Sale PDA
hASM - MRT320
=i » E0B072201
Power Supply 120V B0Hz
Arnbient D 22'C 56%RH
Test Mode - 1Mbps ChO
Test Engineer - Ronnie
hemo :
Dwer Limit Read CableAntenna Preamnp
Freq Level Limit Line Level Factor Los=s Factor Factor Remark
HHz dBEuV.-m dB dBuV.-m dBuW¥ dE-m dB dBE-m dB
1 2390.00 27.45 —-26.55 54.00 22 66 4.79 11.23 28 86 35.30 Average
2 2400.00 27.79 —26.21 54.00 22.95  4.84 11.23 28.91 35.30 Average
3= 2414 40 76.13 22,13 54.00 71.13 E.00 11.33 28 95 35 28 Average
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Data: 550 File: D:'Test-Datalinventec.EMLEMG6 (565)
- Level (dBuVim) Date: 2006-09-15
3 FCC 15 B (= 1GHZIPK
I -GelB
60
1
0 2300 2320 2350 2500
Frequency (MHz)
Site : Chamber 3
Conditian cFCC15 B (21GHAPK 3m HORIZOMTAL
Project Mao. : AOE-001107
Applicant . InwenteciShanghai) Corpration
EUT Wireless Point of Sale PDA
hASM - MRT320
=i » E0B072201
Power Supply 120V B0Hz
Arnbient D 22'C 56%RH
Test Mode  Z24Mbps ChO1
Test Engineer - Ronnie
hemo :
Dwer Limit Read CableAntenna Preamnp
Freq Level Limit Line Level Factor Los=s Factor Factor Remark
HHz dBEuV.-m dB dBuV.-m dBuW¥ dE-m dB dBE-m dB
1 2390.00 36.12 -37.88 74.00 31 33 4.79 11.23 28 .86 35.30 Pealk
2 2400 .00 42 .88 -31.32 74.00 37.84 4.84 11.23 28.91 35.30 Pealk
30 2410 40 72.92 -1.08 74.00 68.04 4.88 11.23 28.93 35.28 Pealk

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066
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Data: 551 File: D:'Test-Datalinventec.EMLEMG6 (565)
- Level (dBuVim) Date: 2006-09-15
3
. A7
FCC 15 B {(=1GHZ) AV
! | -6dB
i
0 2300 2320 2350 2500
Frequency (MHz)
Site : Chamber 3
Conditian :FCC15 B (=1GHZ) AY 3m HORIZONTAL
Project Mao. : AOE-001107
Applicant . InwenteciShanghai) Corpration
EUT Wireless Point of Sale PDA
hASM - MRT320
=i » E0B072201
Power Supply 120V B0Hz
Arnbient D 22'C 56%RH
Test Mode  Z24Mbps ChO1
Test Engineer - Ronnie
hemo :
Ower Limit Read CableAntenna Preamnp
Freq Level Limit Line Level Factor Los=s Factor Factor Remark
HHz dBEuV.-m dB dBuV.-m dBuW¥ dE-m dB dBE-m dB
1 2390.00 27.35 -Z6.65 G54.00 22 .56 4.79 11.23 28 86 35.30 Average
2 2400 .00 32.51 -21.49 54.00 27 .67 4.84 11.23 28.91 35.30 Average
3 = 2410 40 85.27 11.27 54.00 60.39 4.88 11.23 28.93 35.28 Average
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Data: 557 File: D:'Test-Datalinventec.EMLEMG6 (565)
- Level (dBuVim) Date: 2006-09-15
3
inatia! FCC 15 B {>1GHZ)PK
[ | _6dB
60
]
0 2300 2320 2350 2500
Frequency (MHz)
Site : Chamber 3
Condition : FCC15 B (=1GHAPK 3m WERTICAL
Project Mao. : AOE-001107
Applicant . InwenteciShanghai) Corpration
EUT Wireless Point of Sale PDA
iR C MRT320
S » EOBDY 2201
Power Supply 120V B0Hz
Arnbient D 22'C 56%RH
Test Mode  Z24Mbps ChO1
Test Engineer - Ronnie
hemo :
Ower Limit Read CableAntenna Preamnp
Freq Level Limit Line Level Factor Los=s Factor Factor Remark
HHz dBEuV.-m dB dBuV.-m dBuW¥ dE-m dB dBE-m dB
1 2390.00 38.82 -35.18 74.00 34.03 4.79 11.23 28 .86 35.30 Pealk
2 2400 40 G50.48 -23.52 74.00 45 .64 4.84 11.23 28.91 35.30 Pealk
3 = 2408 80 79.G58 5. 58 74.00 74 71 4.87 11.23 28.93 35.29 Pealk

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066
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Data: 556 File: D:'Test-Datalinventec.EMLEMG6 (565)
- Level (dBuVim) Date: 2006-09-15
3
60
FCC 15 B {(=1GHZ) AV
3/] | -6dB
1
0 2300 2320 2350 2500
Frequency (MHz)
Site : Chamber 3
Conditian cFCC15 B (=1GHZ) AY 3m WERTICAL
Project Mao. : AOE-001107
Applicant . InwenteciShanghai) Corpration
EUT Wireless Point of Sale PDA
hASM - MRT320
=i » E0B072201
Power Supply 120V B0Hz
Arnbient D 22'C 56%RH
Test Mode  Z24Mbps ChO1
Test Engineer - Ronnie
hemo :
Ower Limit Read CableAntenna Preamnp
Freq Level Limit Line Level Factor Los=s Factor Factor Remark
HHz dBEuV.-m dB dBuV.-m dBuW¥ dE-m dB dBE-m dB
1 2390.00 29.33 -24 67 54.00 24 54 4.79 11.23 28 86 35.30 Average
2 2400.00 39.26 -14.74 54,00 34 42 4.84 11.23 28.91 35.30 Average
3 = 2414 80 72.38 18.38 54.00 67 38 E.00 11.33 28 95 35 28 Average

Audix Technology (Shanghai) Co., Ltd.
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Data: 562

Level (dBuim)
120

Site
Condition
Project Mao.
Applicant
EUT

WA/

SN

Power Supply
Ambient

Test Mode
Test Engineer
hema

File: D:'Test-Datalinventec.EMLEMG (565)

Date: 2006-09-15

Freq Level Limit Line Level Factor

. InwenteciShanghai) Corpration
S Wireless Point of Sale PDA

s MRTI20

: BEOROY 2201

120%%0Hz

0 22'C 56%RH

S 1Mbps Ch11

- Ronnie

CableAntenna Preamnp
Loss Factor Factor Remark

Ower Limit Read

(/[\[ FCC 15 B {=1GHZ)PK
/ | _6dB
2
I B TN O | TR
2400 2420 2450 2500 2600
Frequency (MHz)
: Chamber 3
CFCC 15 B (x1GHIPK 3m HORIZOMTAL
C ADE-D01107

1 = 2463 .40
2 2483 .50

HHz dBEuV.-m

dB dBuV-m dBEu¥ dE-m dB dB-m dB

85.72 11.72 74.00 380.43 5.29 11.44 29.09 35.24 Peak
40.17 -33.83 74.00 34.80 5.37 11.44 2915 35.22 Peak

Audix Technology (Shanghai) Co., Ltd.
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Data: 563 File: D:'Test-Datalinventec.EMLEMG6 (565)
- Level (dBuVim) Date: 2006-09-15
1
60 FCC 15 B {(=1GHZ) AV
| | -6dB
2
0 2400 2420 2450 2500 2600
Frequency (MHz)
Site : Chamber 3
Conditian :FCC15 B (=1GHZ) AY 3m HORIZONTAL
Project Mao. : AOE-001107
Applicant . InwenteciShanghai) Corpration
EUT Wireless Point of Sale PDA
hASM - MRT320
=i » E0B072201
Power Supply 120V B0Hz
Arnbient D 22'C 56%RH
Test Mode S 1Mbps Ch11
Test Engineer - Ronnie
hemo :
Dwer Limit Read CableAntenna Preamnp
Freq Level Limit Line Level Factor Los=s Factor Factor Remark
HHz dBEuV.-m dB dBuV.-m dBuW¥ dE-m dB dBE-m dB
1 = 2462 80 77.95 23.95 54.00 72 6B .29 11.44 29 09 35.24 Average
2 2483 .50 30.95 -23 .05 G54.00 25 58 5,37 11.44 29 15 35.22 Average

Audix Technology (Shanghai) Co., Ltd.
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Audix Technaology (Shanghai) Co., Ltd.
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Data: 561 File: D:'Test-Datalinventec.EMLEMG6 (565)
- Level (dBuVim) Date: 2006-09-15
1
/{r \ FCC 15 B (> 1GHZ)PK
([ \l -6dB
60
2
0 2400 2420 2450 2500 2600
Frequency (MHz)
Site : Chamber 3
Conditian : FCC15 B (=1GHAPK 3m WERTICAL
Project Mao. : AOE-001107
Applicant . InwenteciShanghai) Corpration
EUT Wireless Point of Sale PDA
hASM - MRT320
=i » E0B072201
Power Supply 120V B0Hz
Arnbient D 22'C 56%RH
Test Mode S 1Mbps Ch11
Test Engineer - Ronnie
hemo :
Dwer Limit Read CableAntenna Preamnp
Freq Level Limit Line Level Factor Los=s Factor Factor Remark
HHz dBEuV.-m dB dBuV.-m dBuW¥ dE-m dB dBE-m dB
1 = 2463 40 89.14 15.14 74.00 83 85 .29 11.44 29.09 35.24 Pealk
2 2483 50 38.56 -35.44 7400 33.19 5,37 11.44 2915 35.22 Pealk
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Data: 560 File: D:'Test-Datalinventec.EMLEMG6 (565)
- Level (dBuVim) Date: 2006-09-15
1
60
FCC 15 B {(=1GHZ) AV
l -6iB
2
0 2400 2420 2450 2500 2600
Frequency (MHz)
Site : Chamber 3
Conditian cFCC15 B (=1GHZ) AY 3m WERTICAL
Project Mao. : AOE-001107
Applicant . InwenteciShanghai) Corpration
EUT Wireless Point of Sale PDA
hASM - MRT320
=i » E0B072201
Power Supply 120V B0Hz
Arnbient D 22'C 56%RH
Test Mode S 1Mbps Ch11
Test Engineer - Ronnie
hemo :
Dwer Limit Read CableAntenna Preamnp
Freq Level Limit Line Level Factor Los=s Factor Factor Remark
HHz dBEuV.-m dB dBuV.-m dBuW¥ dE-m dB dBE-m dB
1 = 2462 80 81.49 27.4%9 54.00 76.20 .29 11.44 29 09 35.24 Average
2 2483 .50 30.28 -23.72 54.00 24.91 5,37 11.44 29 15 35.22 Average

Audix Technology (Shanghai) Co., Ltd.
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Data: 565 File: D:'Test-Datalinventec.EMLEMG6 (565)
- Level (dBuVim) Date: 2006-09-15
1
i FCC 15 B {>1GHZ)PK
[ -6dB
60
0 2400 2420 2450 2500 2600
Frequency (MHz)

Site : Chamber 3

Conditian cFCC15 B (21GHAPK 3m HORIZOMTAL

Project Mao. : AOE-001107

Applicant . InwenteciShanghai) Corpration

EUT Wireless Point of Sale PDA

hASM - MRT320

=i » E0B072201

Power Supply 120V B0Hz

Arnbient D 22'C 56%RH

Test Mode D Z24Mbps Ch11

Test Engineer - Ronnie

hemo :

Dwer Limit Read CableAntenna Preamnp
Freq Level Limit Line Lewel Factor Loss Factor Factor Remark
HHz dBuV.m dBE dBuV.m dBEu¥v dBE-m dBE-m dB
1 = 2468 80 B81.1sk 7.16 74.00 75 84 .32 11.44 2911 35.23 Pealk
2 2483 .50 41.37 -32. 63 74.00 36.00 5,37 11.44 2915 35.22 Pealk

Audix Technology (Shanghai) Co., Ltd.
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Data: 564 File: D:'Test-Datalinventec.EMLEMG6 (565)
- Level (dBuVim) Date: 2006-09-15
1
60 FCC 15 B {(=1GHZ) AV
] | -6dB
0 2400 2420 2450 2500 2600
Frequency (MHz)
Site : Chamber 3
Conditian :FCC15 B (=1GHZ) AY 3m HORIZONTAL
Project Mao. : AOE-001107
Applicant . InwenteciShanghai) Corpration
EUT Wireless Point of Sale PDA
hASM - MRT320
=i » E0B072201
Power Supply 120V B0Hz
Arnbient D 22'C 56%RH
Test Mode D Z24Mbps Ch11
Test Engineer - Ronnie
hemo :
Dwer Limit Read CableAntenna Preamnp
Freq Level Limit Line Level Factor Los=s Factor Factor Remark
HHz dBEuV.-m dB dBuV.-m dBuW¥ dE-m dB dBE-m dB
1 = 2468 40 74 45 20.45 54.00 69.13 E.32 11.44 2911 35.23 Average
2 2483 .50 32.93 -21 .07 G54.00 27 .56 5,37 11.44 29 15 35.22 Average
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- Level {dBuvim) Date: 2006-09-15
1
(WWK] FCC 15 B (> 1GHZ)PK
, | -GdB
60
02400 2420 2450 2500 2600
Frequency (MHz)
Site . Chamber 3
Candition : FCC15 B (=1GHAPK 3m WERTICAL
Project Mao. : AOE-001107
Applicant . InwenteciShanghai) Corpration
EUT S Wireless Point of Sale PDA
WA/ s MRTI20
SN : BEOROY 2201
Power Supply 120V B0Hz
Ambient 0 22'C 56%RH
Test Mode D Z24Mbps Ch11

Test Engineer
hlema

Freq Level Limit Line Level Factor

- Ronnie

CableAntenna Preamnp
Loss Factor Factor Remark

Ower Limit Read

1 = 2460 40
2 2483 .50

HHz dBEuV.-m

dB dBuV-m dBEu¥ dE-m dB dB-m dB

83.57 9.57 74.00 78.30 5.27 11.44 29.07 35.24 Peak
43.88 -30.12 74.00 38.51 5.37 11.44 2915 35.22 Peak
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Data: 559 File: D:'Test-Datalinventec.EMLEMG6 (565)
- Level (dBuVim) Date: 2006-09-15
1
60 FCC 15 B {(=1GHZ) AV
v Y -6dB
0 2400 2420 2450 2500 2600
Frequency (MHz)
Site : Chamber 3
Conditian cFCC15 B (=1GHZ) AY 3m WERTICAL
Project Mao. : AOE-001107
Applicant . InwenteciShanghai) Corpration
EUT Wireless Point of Sale PDA
hASM - MRT320
=i » E0B072201
Power Supply 120V B0Hz
Arnbient D 22'C 56%RH
Test Mode D Z24Mbps Ch11
Test Engineer - Ronnie
hemo :
Dwer Limit Read CableAntenna Preamnp
Freq Level Limit Line Level Factor Los=s Factor Factor Remark
HHz dBEuV.-m dB dBuV.-m dBuW¥ dE-m dB dBE-m dB
1 = 2464 40 76.35 22 .35 54.00 71 .08 .29 11.44 29 09 35.24 Average
2 2483 .50 33.38 -20.62 G54.00 28.01 5,37 11.44 29 15 35.22 Average
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5 6dB BANDWIDTH MEASUREMENT

5.1 Test Equipment
The following test equipment was used during the Emission Bandwidth

measurement:
Item Type Manufacturer | Model No. Serid No. Lagt Cd. Next Cdl.
1. | Spectrum Analyzer Agilet E7405A |MY45106600[Apr 25, 2006|Apr 25, 2007

5.2 Block Diagram of Test Setup

Spectrum Andyzer EUT

5.3  Specification Limits (815.247(a)(2))
The minimum 6 dB bandwidth shal be at least 500 kHz.

5.4 Operating Condition of EUT

The test program “MyLabTool” was used to erable the EUT to transmit and
receive deta at different channd frequency individudly.

55 Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth
of the fundamental frequency was measure by spectrum analyzer with 100 kHz
RBW and 100 kHz VBW. The 6 dB bandwidth is defined as the total
gpectrum the power of which is higher than peak power minus 6 dB.

Audix Technology (Shanghai) Co., Ltd.  Report No.: ACI-F06066
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56 Test Results
PASSED. All thetest results are attached in next pages.

(TestDate: Aug 11,2006  Temperature: 23 Humidity : 54 %)
Rate Channd Frequency 6dB Bandwidth

o 01 2412 MHz 9.33MHz

1 Mbps
(802.11b) 06 2437 MHz 9.93MHz
11 2462 MHz 10.00 MHz
01 2412 MHz 16.58 MHz

24 Mbps
(802.11g) 06 2437 MHz 16.58 MHz
11 2462 MHz 16.57 MHz
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1 Mbps (802.11b) Ch 11 (2462 MH2)
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24 Mbps (802.11g) Ch 06 (2437 MH2)
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6 MAXIMUM PEAK OUTPUT POWER MEASUREMENT

6.1 Test Equipment

The following test equipment was used during the maximum peak output power

measurement:
Item Type Manufacturer | Model No. | Serid No. Last Cdl. Next Cd.
1. Power Meter Anritsu ML2487A |6K00003245( Aug 05, 2006 | Aug 04, 2007
2. Power Sensor Anritsu MAZ2491A 32489 | Aug 05, 2006 | Aug 04, 2007

6.2 Block Diagram of Test Setup

Power Meter

6.3 Specification Limits (815.247(b)(3))

Power Sensor

EUT

The Limits of maximum Peak Output Power for digital modulation in
2400-2483.5 MHz is 1 Waitt. (30 dBm)

6.4

Operating Condition of EUT

The test program “MyLabTool” was used to enable the EUT to transmit and
receive data a different channd frequency individudly.

6.5

Test Procedure

The transmitter output was connected to the power meter that was designed to

detect pesk vaue automaticaly.

Audix Technology (Shanghai) Co., Ltd.
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6.6 Test Reaults
PASSED. All thetest results are listed below.

(Test date: Aug 08, 2006 Temperature: 23 Humidity : 54 %)
Data Rate | Channd Frequency Peak Output Power | Limit
01 2412 MHz 15.13 dBm 30 dBm
1 Mbps 06 2437 MH 15.15 dBm 30 dBm
(802.11b) z :
11 2462 MHz 15.48 dBm 30 dBm
01 2412 MHz 19.19 dBm 30 dBm
24Mbps | 06 2437 MHz 19.35 dBm 30 dBm
(802.119) ™11 2462 MHz 18.97 dBm 30 dBm

Audix Technology (Shanghai) Co., Ltd.
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7/ RFEXPOSURE MEASUREMENT

7.1 Test Equipment

The following test equipment was used during the maximum peak output power

Page 92 of 107

measurement:
Item Type Manufacturer | Model No. | Serid No. Last Cdl. Next Cd.
1. Power Meter Anritsu ML2487A |6K00003245( Aug 05, 2006 | Aug 04, 2007
2. Power Sensor Anritsu MAZ2491A 32489 | Aug 05, 2006 | Aug 04, 2007

7.2 Block Diagram of Test Setup

Power Meter

Power Sensor

EUT

7.3 Specification Limits (81.1310)

The criteria listed in the following table shal be used to evauate the
environmental impact of human exposure to radio-frequency (RF) radiation as
specified in 1.1307(b)

LIMITS FOR MAXIMUM PERMISSIBLE EXPOSURE (MPE)

Frequency Electric Fidd Magnetic Fidd |Power Dendty  |Average Time
Range (MHz) |Strength (V/m)  |Strength (A/m)  |(mW/cnT) (minutes)
(A)LIMITS FOR OCCUPATIONAL / CONTROL EXPOSURES
300-1500 -- -- F/300 6
1500-100,000  |-- 5 6

R GENERAL POPULATION /U

(B)LIMITSFO NCONTROLLED EXPOSURE
300-1500 -- -- F/1500 6
1500-100,000  |-- -- 10 30

F = Frequency in MHz

1.4

Operating Condition of EUT

The test program “MyLabTool” was used to enable the EUT to transmit and
receive data a different channd frequency individudly.

7.5

Test Procedure

The transmitter output was connected to the power meter that was designed to

detect pesk vaue automaticaly.

Audix Technology (Shanghai) Co., Ltd.
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7.6 Test Results
PASSED. All thetest results are listed bel ow.
(Test date: Aug 08, 2006 Temperature: 23 Humidity : 54 %)
Output Power | Power Density -
DataRate| Channd | FEMUENY | ~40"A ntenna (mW/cn?) Limt
(MH2) (mW/enf)
(dBm)
o 01 2412 32.58 0.0091 1.0
1 Mbps
(802.11b) 06 2437 32.73 0.0091 1.0
11 2462 35.32 0.0098 1.0
01 2412 82.98 0.0231 1.0
24 Mbps 06 2437 86.10 0.0240 1.0
(802119) [ 11 2462 78.89 0.0220 1.0
Notee S= PG
4:p:r?

Where S= Power Density in mW/cn?
P = Output Power to Antenna in mwW
G = AntennaGain in numerica
r=20cm
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8 EMISSIONLIMITATIONSMEASUREMENT

8.3

8.4

8.5

8.1 Test Equipment
The following test equipment was used during the emisson limitations test
Item Type Manufacturer | Model No. Serid No. Lagt Cd. Next Cdl.
1. | SpectrumAndyzer Agilet E7405A |MY 45106600 Apr 25, 2006 | Apr 25, 2007
8.2 Block Diagram of Test Setup

The same as Section. 5.2.
Specification Limits (815.247(c))

In any 100 kHz bandwidth autside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20
dB below that in the 100 kHz bandwidth within the kand that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement. Attenuation below the general limits specified in
Section 15.209(a) is not required. In addition, radiated emissions which fall in
restricted bands, as defined in Section 15.205(a), must also comply with the
radiated emission limits specified in Section 15.209(a) (See Section
15.205(c)).( Thistest result attaching to Section. 4.7)

Operating Condition of EUT

The test program “MyLabTool” was used to enable the EUT to transmit and
receive data a different channd frequency individudly.

Test Procedure

The transmitter output was connected to the spectrum analyzer. The
bandwidth of the fundamental frequency was measure by spectrum analyzer
with 100 kHz RBW and 100 kHz VBW.
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(Test date: Aug 12, 2006 Temperature: 23 Humidity : 54 %)
Highest Max Vdue
levd of Limit
[F)gg Channd |  desired Freq. Leve Resut (dB)
power MHZ dBm dB
(@Bm) (MH2z) (dBm) (dB)
01 16 201055 | -35.67 | 37.27 20
1 Mbps =0z 13 204317 | -3758 | 3888 | 20
(802.11h) : : : :
11 1.4 204317 | -4096 | 42.36 20
01 -32 201055 | -4233 | 3913 20
24 Mbps| 06 -1.0 204317 | -44.00 | 43.00 20
(802119)[ 11 24 | 2445898 | -4499 | 4259 20

Note: The pesk above the limit line is the carrier frequency.
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9 BAND EDGESMEASUREMENT

9.1 Test Equipment
The following test equipment was used during the band edges measurement:
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[tem

Type

Manufacturer

Model No.

Seria No.

Lagt Cd.

Next Cal.

Spectrum Analyzer

Aglent

E7405A

MY 45106600

Apr 25, 2006

Apr 25, 2007

9.2 Block Diagram of Test Setup

The same as section.5.2.

9.3 Specification Limits (815.247(c))

In any 100 kHz bandwidth outside the fequency band in which the spread
gpectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20
dB below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with
the peak conducted power limits.

9.4

Operating Condition of EUT

The test program “MyLabTool” was used to enable the EUT to transmit and
receive data a different channd frequency individudly.

9.5

Test Procedure

The transmitter output was connected to the spectrum analyzer. Set both
RBW and VBW of spectrum analyzer to 100kHz with suitable frequency span
including 100kHz bandwidth from band edge.

9.6 Test Results
PASSED. All thetest results are atached in next pages.

(Test date: Aug 12, 2006 Temperature: 23 Humidity : 54 %)
Channd | Data Rate| Frequency Delta Marker result
Below LMBDS | 5400 MHz 47.2dB
Band o1 (802.11b)
24 Mbps Morethan 20 dB
E 2483.5 MH 48.58 dB
dge (802.11g) z below the highest
1 Mbps level of the desired
UBp;[r)]g " (802.11b) 2400 MHz 28.14dB power
24 Mbps
Edge (802.119) 2483.5 MHz 40.19dB
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10 POWER SPECTRAL DENSITY MEASUREMENT

10.1 Test Equipment
The following test equipment was used during the power spectral density

measurement:
Item Type Manufacturer | Model No. |  Seria No. Last Cd. Next Cd.
1. | SpectrumAndyzer Aglet E7405A | MY 45106600 | Apr 25,2006 | Apr 25, 2007

10.2 Block Diagram of Test Setup
The same as section.5.2.

10.3 Specification Limits (§15.247(d))

The peak power spectral density conducted from the intentional radiator to the
antenna shdl not be greater than 8 dBm in any 3 kHz band.

10.4 Operating Condition of EUT

The test program “MyLabTool” was used to enable the EUT to transmit and
receive data a different channd frequency individudly.

10.5 Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth
of the fundamenta frequency was measured with the spectrum analyzer using 3
kHz RBW and 30 kHz VBW, set sweep time = span/3 kHz.

10.6 Test Results
PASSED. All thetest results are attached in next pages.

(Test date: Aug 11, 2006 Temperature: 23 Humidity : 54 %)

Rate Channel | Frequency | Power Spectral Density Limit

01 | 2412 MHz -25.31 dBm 8dBm

1 Mbps 06 | 2437 MH -23.87 dBm 8dBm
(802.11b) z '

11 | 2462 MHz -23.54 dBm 8dBm

01 | 2412 MHz -24.32 dBm 8dBm

24Mbps | 06 | 2437 MHz -20.96 dBm 8dBm

(802.119) 11 | 2462 MHz -20.20 dBm 8dBm
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11 DEVIATION TO TEST SPECIFICATIONS

None.
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